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Appendix C. Radiated Spurious Emission Test Data
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR4N0526A

_ Relative Humidity : 22 ~23C
Test Engineer: Jerry Xu Temperature : 41 ~ 429
Radiated Spurious Emission Test Modes
Mode (?\Aa:g) Antenna Modulation Channel = Frequency g:ﬁ: RU | Remark

Mode 1 | 2400-2483.5 | Ant 0(1-B)+Ant 1,NSS1,CDD 802.11b 2412 1Mbps | - -
Mode 2 | 2400-2483.5 | Ant 0(1-B)+Ant 1,NSS1,CDD 802.11b 2437 1Mbps | - -
Mode 3 | 2400-2483.5 | Ant 0(1-B)+Ant 1,NSS1,CDD 802.11b 11 2462 1Mbps | - -
Mode 4 | 2400-2483.5 | Ant 0(1-B)+Ant 1,NSS1,CDD 802.11g 1 2412 6Mbps | - -
Mode 5 | 2400-2483.5 | Ant 0(1-B)+Ant 1,NSS1,CDD 802.11g 6 2437 6Mbps | - -
Mode 6 = 2400-2483.5 | Ant 0(1-B)+Ant 1,NSS1,CDD 802.11g 11 2462 6Mbps | - -
Mode 7 = 2400-2483.5 @ Ant 0(1-B)+Ant 1,NSS1,CDD 802.11ax HE20 1 2412 MCSO0 - -
Mode 8 = 2400-2483.5 @ Ant 0(1-B)+Ant 1,NSS1,CDD 802.11ax HE20 6 2437 MCSO0 - -
Mode 9 = 2400-2483.5 Ant 0(1-B)+Ant 1,NSS1,CDD 802.11ax HE20 11 2462 MCSO0 - -
Mode 10 | 2400-2483.5 | Ant 0(1-B)+Ant 1,NSS1,CDD | 802.1lax HE40 3 2422 MCSO0 - -
Mode 11 = 2400-2483.5 Ant 0(1-B)+Ant 1,NSS1,CDD & 802.11ax HE40 6 2437 MCSO0 - -
Mode 12 | 2400-2483.5 | Ant 0(1-B)+Ant 1,NSS1,CDD | 802.1lax HE40 9 2452 MCSO0 - -
Mode 13 | 2400-2483.5 | Ant 0(1-A)+Ant 1,NSS1,CDD 802.11b 1 2412 1Mbps | - -
Mode 14 | 2400-2483.5 | Ant 0(1-A)+Ant 1,NSS1,CDD 802.11b 6 2437 1Mbps | - -
Mode 15 | 2400-2483.5 | Ant 0(1-A)+Ant 1,NSS1,CDD 802.11b 11 2462 1Mbps | - -
Mode 16 | 2400-2483.5 | Ant 0(1-A)+Ant 1,NSS1,CDD 802.11g 1 2412 6Mbps | - -
Mode 17 | 2400-2483.5 | Ant 0(1-A)+Ant 1,NSS1,CDD 802.11g 2437 6Mbps | - -
Mode 18 | 2400-2483.5 | Ant 0(1-A)+Ant 1,NSS1,CDD 802.11g 11 2462 6Mbps | - -
Mode 19 = 2400-2483.5 Ant 0(1-A)+Ant 1,NSS1,CDD @ 802.1l1ax HE20 2412 MCSO0 - -
Mode 20 | 2400-2483.5 Ant 0(1-A)+Ant 1,NSS1,CDD @ 802.1l1ax HE20 2437 MCSO0 - -
Mode 21 | 2400-2483.5 Ant 0(1-A)+Ant 1,NSS1,CDD @ 802.1l1ax HE20 11 2462 MCSO0 - -
Mode 22 | 2400-2483.5 Ant 0(1-A)+Ant 1,NSS1,CDD @ 802.11ax HE40 2422 MCSO0 - -
Mode 23 | 2400-2483.5 | Ant 0(1-A)+Ant 1,NSS1,CDD | 802.1lax HE40 6 2437 MCSO0 - -
Mode 24 | 2400-2483.5 | Ant 0(1-A)+Ant 1,NSS1,CDD | 802.1lax HE40 9 2452 MCSO0 - -
Mode 25 | 2400-2483.5 | Ant 0(1-B)+Ant 1,NSS1,CDD 802.11g 2 2417 6Mbps | - -
Mode 26 | 2400-2483.5 | Ant 0(1-B)+Ant 1,NSS1,CDD 802.11g 10 2457 6Mbps | - -
Mode 27 | 2400-2483.5 Ant 0(1-B)+Ant 1,NSS1,CDD @ 802.1lax HE20 2 2417 MCSO0 - -
Mode 28 | 2400-2483.5 Ant 0(1-B)+Ant 1,NSS1,CDD @ 802.11ax HE20 3 2422 MCSO0 - -
Mode 29 = 2400-2483.5 Ant 0(1-B)+Ant 1,NSS1,CDD @ 802.11ax HE20 10 2457 MCSO0 - -
Mode 30 | 2400-2483.5 Ant 0(1-B)+Ant 1,NSS1,CDD @ 802.11ax HE40 4 2427 MCSO0 - -
Mode 31 2400-2483.5 | Ant 0(1-B)+Ant 1,NSS1,CDD | 802.11ax HE40 2447 MCSO0 - -
Mode 32 = 2400-2483.5 | Ant 0(1-A)+Ant 1,NSS1,CDD 802.11g 2 2417 6Mbps - -
Mode 33 | 2400-2483.5 | Ant 0(1-A)+Ant 1,NSS1,CDD 802.11g 10 2457 6Mbps | - -
Mode 34 | 2400-2483.5 | Ant 0(1-A)+Ant 1,NSS1,CDD | 802.1lax HE20 2 2417 MCSO0 - -
Mode 35 | 2400-2483.5 Ant 0(1-A)+Ant 1,NSS1,CDD @ 802.11ax HE20 3 2422 MCSO0 - -
Mode 36 = 2400-2483.5 Ant 0(1-A)+Ant 1,NSS1,CDD @ 802.11ax HE20 10 2457 MCSO0 - -
Mode 37 | 2400-2483.5 Ant 0(1-A)+Ant 1,NSS1,CDD @ 802.11ax HE40 4 2427 MCSO0 - -
Mode 38 | 2400-2483.5 Ant 0(1-A)+Ant 1,NSS1,CDD @ 802.11ax HE40 2447 MCSO0 - -
Mode 39 2400-2483.5 | Ant 0(1-B)+Ant 1,NSS1,CDD 802.11b 2 2417 1Mbps - -
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Mode 40 | 2400-2483.5 Ant 0(1-B)+Ant 1,NSS1,CDD 802.11b 3 2422 1Mbps -
Mode 41 | 2400-2483.5 Ant 0(1-A)+Ant 1,NSS1,CDD 802.11b 2 2417 1Mbps -
Mode 42 | 2400-2483.5 Ant 0(1-A)+Ant 1,NSS1,CDD 802.11b 3 2422 1Mbps -
Mode 43 | 2400-2483.5 Ant 0(1-A)+Ant 1,NSS1,CDD 802.11b 10 2457 1Mbps -
Mode 44 = 2400-2483.5 | Ant 0(1-A)+Ant 1,NSS1,CDD 802.11b 9 2452 1Mbps -
Mode 45 = 2400-2483.5 | Ant 0(1-B)+Ant 1,NSS1,CDD 802.11b 10 2457 1Mbps -
Mode 46 = 2400-2483.5 | Ant 0(1-B)+Ant 1,NSS1,CDD 802.11b 9 2452 1Mbps -
Summary of each worse mode
Mode Modulation Ch. (llz\;eH(l) (dll_;,i\</e/|m) (dlélun\]/lltm) M(ng)m Pol. Zi:k Result Remark
1 802.11b 1 2386.31 53.56 54.00 -0.44 \Y AVERAGE Pass Band Edge
1 802.11b 1 4824.00 45.23 74.00 -28.77 \Y PEAK Pass Harmonic
2 802.11b 6 2485.00 51.57 54.00 -2.43 Y AVERAGE Pass Band Edge
2 802.11b 6 4874.00 46.16 54.00 -7.84 \Y AVERAGE Pass Harmonic
3 802.11b 11 | 2487.70 52.08 54.00 -1.92 \Y AVERAGE Pass Band Edge
3 802.11b 11 | 4924.00 44.43 54.00 -9.57 H AVERAGE Pass Harmonic
4 802.11g 1 2387.22 52.35 54.00 -1.65 \Y AVERAGE Pass Band Edge
4 802.11g 4824.00 47.83 54.00 -6.17 H AVERAGE Pass Harmonic
5 802.11g 2312.47 53.10 54.00 -0.90 \Y AVERAGE Pass Band Edge
5 802.11g 6 7315.00 53.23 54.00 -0.77 H AVERAGE Pass Harmonic
6 802.11g 11 = 2485.48 53.22 54.00 -0.78 \Y AVERAGE Pass Band Edge
6 802.11g 11 | 7390.00 52.5 54.00 -1.5 H AVERAGE Pass Harmonic
7 802.11ax HE20 2389.95 53.82 54.00 -0.18 \Y, AVERAGE Pass Band Edge
7 802.11ax HE20 4824.00 41.27 54.00 -12.73 H AVERAGE Pass Harmonic
8 802.11ax HE20 2484.34 53.57 54.00 -0.43 \Y AVERAGE Pass Band Edge
8 802.11ax HE20 6 7314.00 53.63 54.00 -0.37 H AVERAGE Pass Harmonic
9 802.11ax HE20 11 = 2483.50 52.88 54.00 -1.12 \Y AVERAGE Pass Band Edge
9 802.11ax HE20 11 | 4924.00 44.36 54.00 -9.64 H AVERAGE Pass Harmonic
10 802.11ax HE40 3 2389.17 52.99 54.00 -1.01 \Y, Peak Pass Band Edge
10 802.11ax HE40 3 4844.00 45.22 74.00 -28.78 H Peak Pass Harmonic
11 802.11ax HE40 6 2485.48 53.18 54.00 -0.82 \Y, AVERAGE Pass Band Edge
11 802.11ax HE40 6 4874.00 51.06 54.00 -15.66 H AVERAGE Pass Harmonic
12 802.11ax HE40 9 2483.80 53.07 54.00 -0.93 \Y AVERAGE Pass Band Edge
12 802.11ax HE40 9 4904.00 43.9 74.00 -30.1 H AVERAGE Pass Harmonic
13 802.11b 1 2386.31 46.51 54.00 -7.49 \% AVERAGE Pass Band Edge
13 802.11b 1 4824.00 46.97 74.00 -27.03 H PEAK Pass Harmonic
14 802.11b 6 2499.88 52.72 54.00 -1.28 H AVERAGE Pass Band Edge
14 802.11b 6 4874.00 45.16 54.00 -8.84 H AVERAGE Pass Harmonic
15 802.11b 11 = 2500.00 53.57 54.00 -0.43 Y, AVERAGE Pass Band Edge
15 802.11b 11 4924.00 45.05 54.00 -8.95 H AVERAGE Pass Harmonic
16 802.11g 1 2388.26 52.56 54.00 -1.44 \% AVERAGE Pass Band Edge
16 802.11g 4824.00 46.15 54.00 -7.85 H AVERAGE Pass Harmonic
17 802.11g 2361.61 53.61 54.00 -0.39 \Y AVERAGE Pass Band Edge
17 802.11g 6 7309.00 52.57 54.00 -1.43 H AVERAGE Pass Harmonic
18 802.11g 11 | 2485.36 53.49 54.00 -0.51 Y, AVERAGE Pass Band Edge
18 802.11g 11 | 4926.00 53.27 54.00 -8.1 H AVERAGE Pass Harmonic
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19 802.11ax HE20 1 2389.95 53.89 54.00 -0.11 Y, AVERAGE Pass Band Edge
19 802.11ax HE20 1 4824.00 45.45 54.00 -8.55 H AVERAGE Pass Harmonic
20 802.11ax HE20 6 2387.48 53.58 54.00 -0.42 \% PEAK Pass Band Edge
20 802.11ax HE20 6 7309.00 52.25 54.00 -1.75 H AVERAGE Pass Harmonic
21 802.11ax HE20 11 = 2483.50 53.23 54.00 -0.77 \Y AVERAGE Pass Band Edge
21 802.11ax HE20 11 | 4924.00 44.24 54.00 -9.76 H AVERAGE Pass Harmonic
22 802.11ax HE40 3 2389.95 53.69 54.00 -0.31 Y, AVERAGE Pass Band Edge
22 802.11ax HE40 3 4844.00 38.83 54.00 -15.17 H AVERAGE Pass Harmonic
23 802.11ax HE40 6 2484.16 52.55 54.00 -1.45 \% AVERAGE Pass Band Edge
23 802.11ax HE40 6 4872.00 53.63 54.00 -10.37 H AVERAGE Pass Harmonic
24 802.11ax HE40 9 2483.50 53.19 54.00 -0.81 \Y AVERAGE Pass Band Edge
24 802.11ax HE40 9 4904.00 37.06 54.00 -16.94 H AVERAGE Pass Harmonic
25 802.11g 2 2386.44 52.33 54.00 -1.67 \Y AVERAGE Pass Band Edge
25 802.11g 2 4834.00 48.91 54.00 -4.19 H AVERAGE Pass Harmonic
26 802.11¢g 10 @ 2486.08 53.03 54.00 -0.97 \Y AVERAGE Pass Band Edge
26 802.11¢g 10 | 7371.00 51.3 54.00 -2.7 H AVERAGE Pass Harmonic
27 802.11ax HE20 2 2389.95 53.66 54.00 -0.34 \Y AVERAGE Pass Band Edge
27 802.11ax HE20 2 4834.00 47.69 54.00 -6.31 H AVERAGE Pass Harmonic
28 802.11ax HE20 3 2389.30 53.77 54.00 -0.23 \Y AVERAGE Pass Band Edge
28 802.11ax HE20 3 7266.00 50.81 54.00 -3.19 H AVERAGE Pass Harmonic
29 802.11ax HE20 @ 10 @ 2483.50 53.22 54.00 -0.78 - AVERAGE Pass Band Edge
29 802.11ax HE20 @ 10 @ 4914.00 50.9 54.00 -3.1 H AVERAGE Pass Harmonic
30 802.11ax HE40 4 2389.97 53.66 54.00 -0.34 - AVERAGE Pass Band Edge
30 802.11ax HE40 4 4854.00 43.09 54.00 -10.91 H AVERAGE Pass Harmonic
31 802.11ax HE40 8 2484.05 53.40 54.00 -0.60 - AVERAGE Pass Band Edge
31 802.11ax HE40 8 4894.00 40.41 54.00 -13.59 H AVERAGE Pass Harmonic
32 802.11g 2 2389.30 52.94 54.00 -1.06 - AVERAGE Pass Band Edge
32 802.11g 2 4834.00 51.12 54.00 -2.88 H AVERAGE Pass Harmonic
33 802.11g 10 | 2485.78 53.80 54.00 -0.20 - AVERAGE Pass Band Edge
33 802.11g 10 | 4914.00 51.65 54.00 -2.35 H AVERAGE Pass Harmonic
34 802.11ax HE20 2 2389.56 53.72 54.00 -0.28 \% AVERAGE Pass Band Edge
34 802.11ax HE20 2 4834.00 48.81 54.00 -5.19 \% AVERAGE Pass Harmonic
35 802.11ax HE20 3 2385.53 53.84 54.00 -0.16 - AVERAGE Pass Band Edge
35 802.11ax HE20 3 7266.00 50.68 54.00 -3.32 H AVERAGE Pass Harmonic
36 802.11ax HE20 @ 10 @ 2484.10 53.83 54.00 -0.17 - AVERAGE Pass Band Edge
36 802.11ax HE20 @ 10 @ 4914.00 49.76 54.00 -4.24 H AVERAGE Pass Harmonic
37 802.11ax HE40 4 2389.07 52.90 54.00 -1.10 - AVERAGE Pass Band Edge
37 802.11ax HE40 4 4854.00 43.37 54.00 -10.63 Y, AVERAGE Pass Harmonic
38 802.11ax HE40 8 2485.05 52.71 54.00 -1.29 - AVERAGE Pass Band Edge
38 802.11ax HE40 8 4894.00 41.94 54.00 -12.06 H AVERAGE Pass Harmonic
39 802.11b 2 2388.13 51.51 54.00 -2.49 \% AVERAGE Pass Band Edge
39 802.11b 2 - - - - - - - Harmonic
40 802.11b 3 2385.14 53.31 54.00 -0.69 Y, AVERAGE Pass Band Edge
40 802.11b 3 - - - - - - - Harmonic
41 802.11b 2 2388.13 51.78 54.00 -2.22 Y, AVERAGE Pass Band Edge
41 802.11b 2 - - - - - - - Harmonic
42 802.11b 3 2384.23 52.65 54.00 -1.35 \% AVERAGE Pass Band Edge
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42 802.11b 3 - - - - - - Harmonic
43 802.11b 10 @ 2483.48 53.36 54.00 -0.64 Peak Pass Band Edge
43 802.11b 10 - - - - - - Harmonic
44 802.11b 9 2488.17 52.13 54.00 -1.87 AVERAGE Pass Band Edge
44 802.11b 9 - - - - - - Harmonic
45 802.11b 10 = 2483.50 53.01 54.00 -0.99 AVERAGE Pass Band Edge
45 802.11b 10 - - - - - - Harmonic
46 802.11b 9 2499.83 52.07 54.00 -1.93 AVERAGE Pass Band Edge
46 802.11b 9 - - - - - - Harmonic
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Radiated Spurious Emission Test plots
1
Mode Band Edge
2400-2483.5_802.11b_CH1_2412MHz
ANT Ant 0(1-B)+Ant 1,NSS1,CDD
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
1054 1050
15 15
FCCPART 15C FCCPART 15C
100 100
1 1
525 525
Peak
350 350
115 115
o 2336, 262 Jaii U, 40 o0 136, 262 2388, U, 140
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 386,70 55.64 74.00 -18.36 47.42 32.17 7.10 37.05 6.00 152 246 PEMK 1 2386.70 55.64 74.00 -18.36 47.42 32.17 7.18 37.05 6.0 152 246 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
I
1054 1050
15 15
100 100
s N FCCPARTA5C (AVG) s FCC PART A5C (AVG)
| Wi |
Avg
350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138631 45.28 54.00 -B.72 37.07 32.16 7.0 37.05 6.0 152 246 AVERAGE 1 2412.00 104,86 -----v -=--=- 9.41 3232 7.4 37.61 6.00 152 246 AVERAGE
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1
Mode Band Edge
2400-2483.5_802.11b_CH1_2412MHz
ANT Ant 0(1-B)+Ant 1,NSS1,CDD
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 .
1054 1050
15 15
FCCPART 15C FCCPART 15C
100 m 100
1
525 525
Peak il
350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 386,85 62.37 74.00 -11.63 54.16 32.16 7.10 37.05 6.0 308 89 PEAK T 810,00 113,71 -=veev oomeee 105,05 3.3 7.4 7.6 6.0 300 89 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
I
1054 1050
15 15
100 100
1 FCCPARTAGC (A FCCPARTAC (AVG
525 \J[UW 525 A5
Av
) 350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 238631 53.56 54.00 -0.44 45,35 3116 7.0 37.05 6.00 308 B9 AVERAGE

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 2412.00 110,65 ------ -==--- 102,19 3.3 704 7.1 660 308 B9 AVERAGE
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Pol. Horizontal Vertical
el el dBuvm)
133 1348
073 5
3 ik
FCCPART 15C FCCPART 14
£ L
FCC PART15C (AVG) FCC PART 16C (AVG)
Peak : RPN s b * Wﬂww
WMWM —
Avg & 1!
16.3 163
3000 6000, 4000, 12000, 16000, 168000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp  Aux MPos  TPos Linit Read At Cable Preamp  Awx APos TPos
Freg Level  Line Margin Level Factor  Loss Factor Factor Renark Freq Llevel Line Mergin Level Factor Loss Factor Factor Renark
Modin g 0 BN B @ B & o dg Wb G & B dh B B B o g
1 452400 4077 7400 -3 628 3415 1LSB 6524 @B - - PEAK 1482400 45,23 74.00 -28.77 474 3415 1158 654 0.0 .- - PEAK
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2
Mode Band Edge - L
2400-2483.5_802.11b_CH6_2437MHz
ANT Ant 0(1-B)+Ant 1,NSS1,CDD
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 i
1054 1050
15 15
ACCPART 150 FCCPART 15C
100 1 W Y 100
UV ST T
525 525
Peak
350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 B19.23 66.78 74.00 -13.20 49.37 3149 7.00 37.08 10.60 318 13 PEN 1 237,00 115,26 ---eev -omees 102.65 32,38 7.18 36.95 le.oe 310 13 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1054 1050
15 15
100 100
FLPART A5C (AVG) FCC PART 45C (AVG)
525 i 525 L«,_M___r
Av \/r_,_/mfj
) 350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy

1 1388.91 47.49 54.00 -6.60 35.16 32.19 7.0 37.05 10.80 318 13 AVERAGE

1 237,00 112,28 ---evv -omees 99.69 32,37 7.18 36.96 10.00

318 13 AVERAGE
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Pol. Horizontal Fundamental

: 44!Level (dBuVim)

I

FCC PART15C]

Peak Blank

U4 5 164, 16, 8. 10
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2499.46 60.08 74.00 -13.92 47.11 3250 7.18 3681 lo.ee 308 13 PEN

: 44!Level (dBuVim)

ol

75 \j\

FCC PART 15C AV
55
Avg Blank
30
15
440 U5 64, U5, 488, 0

Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 250000 46.19 54.00 -7.81 33.22 3150 7.8 3681 1060 318 13 AVERAGE
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Mode Band Edge - L
2400-2483.5_802.11b_CH6_2437MHz
ANT Ant 0(1-B)+Ant 1,NSS1,CDD
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050
115 15
/\F\; PART15C FCCPARTHAC
104 1 1040
Lot Ao s gt
525 525
Peak
10 30
115 115
o 233, 262, paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 23809 63.28 74.00 -10.72 5113 3211 7.09 37.05 10.0 308 251 PEAK 1 2437.00 120,39 ---eev oomeee 107.77 32,38 7.19 3695 le.6p 300 251 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050
115 15
104 100
\ FCCPARTA4C (AVG)
525 ; 525 WL
e e R S
Av \/_’ﬁ_//f/
) 10 30
115 115
o 233, 262, paiih Lt 140 100 1400. 1800. 200, 2600, 300

Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg

1 2388.91 50.12 54.60 -3.88 37.88 32.19 7.0 37.05 10.80 308 251 AVERAGE

Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos

Freq Level Line Linit Level Factor Loss Factor Factor

Mz dBu/m dBuv/m o8 dBWV dBfm B 4B B
1 237,00 117,48 ---nev oomeee 10478 3238 7.19 36.95 lo.ee

Remark

300 251 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON311
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swamranas. FCC TEST REPORT Report No. : FR4N0O526A

Pol. Vertical Fundamental

: 44!Level (dBuVim)

s
\// ) FPARTSC

104
U NP e TN ST I

525

Peak Blank

34

115

L] U5, U6, 6. 2488, 200
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 249380 65.36 74.00 -8.64 5243 349 .17 3683 1000 @ D51 PEMC

: 44!Level (dBuVim)

An:nm\f\
0.

V\ 4| FCCPARTAC ()

— e ]

Avg Blank

U4 5 164, 6. 8. 10
Frequency (VHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2485.60 5157 54.00 -1.43 38.69 3247 7.6 36.85 1060 308 251 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C12 of C176
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON311



swamranas. FCC TEST REPORT Report No. : FR4N0O526A

Pol. Horizontal Vertical
0 Level (dBuVim) mmel(mvmn
134 138
075 915
3 83
8 FEOPARTIAC FCCPART 15C
& 650
FOLPARTASC 4 ; FCC PART 15C (AVG)
Peak W P
e T A
Avg !
163
1 k.
3000 £000. 9000, 12000, 15000, 16000
3000 fi000, 9000, 12000 15000, 18000 Frequency (MHz)
Frequency (MHz)
B Linit Read  Ant Cable Preamp  Aux  APos  TPos
Linit Real At Cable Preamp  fux Mos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor  Loss Factor Factor Remark -
I —————— Mz dBul/m dBV/m OB dBWV dBfm A8 OB OB deg
Mz dBu/mdBu/m  dB OBV dB/m  dB B dB m deg 1 47400 49.68 74.60 -24.32 69.08 3415 1168 65.23 .8 175 330 PEAK
1 4574.80 44.28 74.80 -29.70 63.68 34.15 LGB 65.23 @.ee - -- PEAK 1 4574.80 46,16 54.00 -7.84 63.56 3415 1168 65.23 408 175 331 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C13 of C176

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON311



ssomonas. FCC TEST REPORT

Report No. : FR4N0526A

Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT Ant 0(1-B)+Ant 1,NSS1,CDD
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
1054 1050 1
15 15
FCCPART 15C FCCPART 15C
100 100
1
525 sttt 525 WMMM W
Peak
350 350
115 115
it M5, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2489.30 55.09 74.00 -18.91 46,18 32.48 7.27 36.84 6.00 268  SLPEM 1 260,00 99.09 ----ev -omees 9.35 3242 7.2 369 6.0 288 S1PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1054 1050 1
15 15
100 100
s FCLC PART A5C (AVG) s FCC PARTA5C (AVG)
Avg — M
350 350
115 115
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 250000 46.72 5460 -7.28 37.75 3150 7.8 3681 600 268 51 AVERAGE

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 246208 96.05 ------ ----- 87.31 3242 7.0 369 6.0 368 51 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON311

Page Number : C14 of C176




samronas. FCC TEST REPORT Report No. : FR4N0526A

Mode Band Edge

2400-2483.5_802.11b_CH11_2462MHz

ANT Ant 0(1-B)+Ant 1,NSS1,CDD
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
1054 1050
15 15
FCCPART 15C FCCPART 15C
100 W W 100
Mttt s i
525 525
Peak
350 350
115 115
it M5, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 48392 6411 74.00 -9.89 55.23 32.47 7.26 36.85 6.0 269 B4 PEAK 1 2462.00 118,99 --v-ev oveeee 10222 3243 7.3 36.89 600 269 B4 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
1054 1050
15 15
100 100
,«/I\ /\4 FCCPARTAC (AVG FCCPARTA5C (AVG)
525 \fm__ 525
Av
) 350 350
115 115
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 24%.80 52.08 54.00 -1.92 43.11 32.50 7.28 36.81 6.00 269 B4 AVERAGE 1 2462.00 107,84 ---nvv -veeee 99.08 3243 7.22 36.89 6.00 269 B4 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C15 of C176

TEL : +86-512-57900158
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swamranas. FCC TEST REPORT Report No. : FR4N0O526A

Pol. Horizontal Vertical
1 Level {dBuVim) med(dB!l\ﬂml
1138 1138
975 075
83 B3
FCCPART 15C = FCC PARTA5C
& 50
FCC PARTI15C AVG) FLC PART 15C (AVE)
' I——_ iad
I W T
Peak R
Avg 2 5
1 k|
163
o oo mf,m,,qm;m 0l fion 3000 000, 0. 1000, 15001, 18000
Frequency (MHz)
Linit Read Ant Cable Preamp  Aux APos  TRos .
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Unt o Red At Gable Presp A Bos Thes
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wodm Wi 6 dl @ & B B o deg -
14400 4740 40650 6100 M0 ILTE 645 000 100 212 PEK Mo dBVin dBuv/n o8 dRW B B B o deg
149400 4443 A0 -0.57 6400 M40 1173 G545 6.00 108 212 AVERAGE 1400 407 M.00-20.93 674 3400 1178 65.45 080 - - PEN
Sporton International Inc. (Kunshan) Page Number : C16 of C176

TEL : +86-512-57900158
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ssomonas. FCC TEST REPORT

Report No. : FR4N0526A

Mode Band Edge
2400-2483.5_802.11g_CH1_2412MHz
ANT Ant 0(1-B)+Ant 1,NSS1,CDD
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 i
1054 1050
15 15
CCPART15C FCCPART 15C
100 M 100
1
g bttt 5 M Ro—
Peak
350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.82 62.49 74.00 1151 50.23 32.20 7.01 37.05 10.80 269 230 PEAK 1 241200 11519 --veev oomeee 102,73 3.3 7.4 37.00 le.00 269 230 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
I
1054 1050
15 15
100 100
FCC PRRTA5C (AVG) FCC PARTA5C (AVG)
525 TV 525
RS RSO S IO DU M
Av
) 350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 238943 47.63 5400 -6.37 35.39 319 7.0 37.05 1060 269 230 AVERAGE

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 2412.08 106,18 ------ -=---- 9.7 3.3 .04 761 lo.e0 363 230 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON311

Page Number : C17 of C176




ssomonas. FCC TEST REPORT

Report No. : FR4N0526A

Mode Band Edge
2400-2483.5_802.11g_CH1_2412MHz
ANT Ant 0(1-B)+Ant 1,NSS1,CDD
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 1
1054 1050
15 15
A CAPART 15 FCCPART 15C
) NMWMMWMMWMM«)M V “ "
525 525
Peak
350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138891 67.79 74.00 -6.21 55.55 32.19 7.10 37.05 10.80 185 368 PEAK 1 2412.00 119,56 ----vv -enee- 107,11 32,32 7.4 37.60 le.60 185 360 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
1054 1050
15 15
100 100
1 FCC PARTHSC (AVG) FCC PART 45C (AVG)
525 o 525 L‘“’“Hx___ﬂﬂ
Av \_/,_,‘_,.,,J—/”ff/
) 350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1387.22 52.35 54.00 -1.65 40.13 32.17 7.0 37.05 10.80 185 360 AVERAGE 1 241200 111,28 ---sev -enem- 98.75 3232 7.4 37.61 le.60 185 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C18 of C176

TEL : +86-512-57900158
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SPORTON LAB.

FCC TEST REPORT

Report No. : FRANO526A

Pol. Horizontal Vertical
el (Buvim) L2 B
138 138
§5 95
H FCCPARTIEC 43 FICPARTTEC
f 1 0
FCC PART 1C (AVG) 1 FCC PART {5C (AVG),
o 488
Peak ‘ Wm M I W
3! 325
Avg
163 183
3000 6000 9000. 1 15000, 18000 3000 6000. 9000 ! 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp Aux Aos Tos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
W dr B b Bl di B & & @ iy o B b & W G B B 6B @ de
143400 5858 7400 -15.02 7879 3415 1050 6594 6.00 293 305 PEM 1G58 707 7h80-169 7108 ML 1L 650 000 1% 0PEAC
]ORN 4.8 5400 -6.07 63.05 M5 1L G505 000 2B 365 AVERAGE 1 G100 W57 5000 9.43 64T 3415 ILSB 5.0 D.0D 1% B AVERAGE
Sporton International Inc. (Kunshan) Page Number : C19 of C176

TEL : +86-5
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR4N0526A

Mode Band Edge - L
2400-2483.5_802.11g_CH6_2437MHz
ANT Ant 0(1-B)+Ant 1,NSS1,CDD
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 1
1050 1050
115 15
FCCPART5C FCCPARTHAC
104 1040
1
525 §25
Peak
10 30
115 115
o 233, 262, paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 236044 6198 74.00 -12.02 50.88 31.90 7.06 37.06 10.80 219 360 PEAK 1 37,00 119.24 --veev oomeee 106.62 32,38 7.19 36.95 le.0e 219 360 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
1050 1050
115 15
104 100
4 FCCPART 15C (AVG)
525 525 w
Av \’/"_’__,_,,,/JPN
) 10 30
115 115
o 233, 262, paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2357.84 50.85 54.00 -3.15 38.97 31.B8 7.06 37.06 10.80 219 360 AVERAGE 1 2437.00 118,21 ---eev oomeee 97.60 3238 7.18 36.95 le.60 219 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C20 of C176

TEL : +86-512-57900158
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ssamanas. FCC TEST REPORT

Report No. : FRANO526A

Pol. Horizontal Fundamental
‘IHLMN&MM)
1225
05 M
N\wf’ FCC PART15C]
104
W 1
WWM © i i A
525
Peak Blank
34
115
L] U5l U6, 6. 2488, 200
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 2497.06 61.04 74.00 -12.95 48.09 32.49 7.28 36.82 10.80 219 360 PEAK
‘IHLMN&MM)
1225
05 \
104 L\
FCC PART1C [AVE),
525 e i
Avg Blank
34
115
L] U5l U6, 6. 2488, 200
Frequency (WHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 24%.46 43.56 54.00 -5.44 35.61 32.49 7.28 36.82 10.80 219 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON311

Page Number
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ssomonas. FCC TEST REPORT

Report No. : FR4N0526A

Mode Band Edge - L
2400-2483.5_802.11g_CH6_2437MHz
ANT Ant 0(1-B)+Ant 1,NSS1,CDD
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1
1225 1225
1050 1050
115 15
oA FCCPART5C FCCPARTHAC
104 ! A 1040
it il i
525 525
Peak
10 30
115 115
o 233, 262, paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1388.52 68.27 74.00 -5.73 56.83 32.19 7.00 37.05 10.60 134 152 PEAK 1 2437.00 126,66 -----v -=--=- 11404 3238 7.19 3695 le.oe 134 152 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225 f
1050 1050
115 15
104 100
1 FCCPARTA4C (AVG)
W 525
AV M’/’/
) 10 30
115 115
o 233, 262, paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 388,78 52.89 54.00 -L.11 40.65 32.19 7.10 37.05 10.80 134 152 AVERAGE 1 237,00 117,36 ---nev -emees 10475 3238 7.18 36.95 le.0e 134 152 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C22 of C176
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swamranas. FCC TEST REPORT Report No. : FR4N0O526A

Pol. Vertical Fundamental
‘I_"&Lﬂdmmwﬂ“
15
05 M\M
\ o FCC PART15C]
700 A At 1
W 'MMVMM Miitepyo
525
Peak Blank
34
115
L] U5, U6, 6. 2488, 200
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 248350 67.68 74.00 -6.32 5480 3147 7.6 3685 lo.ee 134 152 PEMC

: 44!Level (dBuVim)

o A
1050 ( (1
s

00 /\[\

FCC PART1C (AV),

Avg Blank

Al 1%, 2362, 238, s, U4
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 DB12.47 53.10 5400 -0.% 4177 3L42 699 37.08 1060 134 152 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C23 0of C176
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON311



SPORTON LAB.

FCC TEST REPORT

Report No. : FRANO526A

Pol. Horizontal Vertical
(apLevel (dBuVim) rlevellBuvm)
13 138
915 75
.
i FCC PART 15C] 83 FCCPART15C
k)
& 4 65 1 3 5 §
FCC PART 15C (AVG) FCC PART 15C (AVG)
8 o 48 s
i . b T y s " n i
Nastypuirefuint?
3! 32
Peak
1 163
Avg
3000 6000 9000 12000. 15000 18000 3000 6000, 9000 12000, 15000, 16000
Frequency (MHz) Frequency (M)
Limit Read  Ant Cable Preamp  Aux APos  TPos '-jll'it ) Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor  Loss Factor Factor Remark
Wz dan dEun B W g/ @ & & deg Mz dBuv/m dBuv/m  dB dBwv dB/m B B B o deg
1 4576.00 GLOB 7409 -12.00 .82 .05 IL6B 65.57 0.00 25 360 PEA ; :gm 232 ;‘:'z 'li';: %i; i'g E:g ::'Z m m ;i: .:\EI.?:ME
2 4876.00 5198 5480 -2.82 72.02 .15 1L.68 65.87 .00 205 360 AVERAGE Y Tm R A ;4'97 M BT Ud B0 om 1
3 7315.00 63.86 74.00 -10.14 78.78 35.77 14.49 65.18 0.00 100 360 PEAK LG O3 S 66 BB BT LM B0 om B 11 G
4 73500 53.23 54.80 -0.77 68.15 35.77 14.49 65.18 0.00 100 360 AVERAGE G s L T Ba et e et
597300 59.61 9242 -3.81 7.09 36.89 16,3 66.23 0.0 -~ - PEA
5 9748.00 69.82 97.63 -28.61 B81.50 36.89 16.86 66.23 0.0  -- - PEAK b U ELI 01T B3 B0 900 Hg om0 16 P
6 12185.00 64.20 7480 -9.80 71.25 38.70 19.14 64.89 0.60 100 124 PEAK 1 LML S5 S A4 6l BT LA RE 00 W 1 MERGE
7 1218500 48.61 54.80 -5.39 55.66 38.79 19.14 64.89 0.00 100 124 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C24 of C176

TEL : +86-512-57900158
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samronas. FCC TEST REPORT Report No. : FR4N0526A

Mode Band Edge - L

2400-2483.5_802.11g_CH11_2462MHz

ANT Ant 0(1-B)+Ant 1,NSS1,CDD
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 1
1050 1050
115 15
FCCPART5C FCCPARTHAC
4 W 0
1 W
525 525
Peak
10 30
115 115
it 45l 64, 6, 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 243440 60.89 74.00 -13.11 48.01 32.47 7.26 36.85 10.60 211 243 PENK 1 2462.00 113,99 ----vv -onee- 10116 3242 7.2 36.9 le.ee 211 243 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
1050 1050
i 15
104 100
FCCPART15C (AVG) FCCPART14C (AVG)
525 T 525 w
Av
) 10 30
115 115
it 45l 64, 6, 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.56 47.49 54.00 -6.51 34.61 32.47 7.26 36.85 10.80 211 243 AVERAGE 1 2462.00 105,25 --=svv =vmem- 9251 3242 7.2 369 le.ee 211 243 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C25 of C176
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samronas. FCC TEST REPORT Report No. : FR4N0526A

Mode Band Edge - L

2400-2483.5_802.11g_CH11_2462MHz

ANT Ant 0(1-B)+Ant 1,NSS1,CDD
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 1
1050 1050
i 15
A FCCPART5C FCCPARTHAC
104 o W 1040
525 525 I ———
Peak
10 30
115 115
it 45l 64, 6, 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2486.26 66.29 74.00 -7.71 53.40 32.47 7.26 36.84 10.80 108 168 PEAK 1 2462.00 11878 ----vv -vnee- 105,93 3243 7.3 36.69 le.00 100 160 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
1050 1050
i 15
104 100
1| FCCPARTAEC (AVG) FCCPARTA5C (AVG)
525 525
Av W‘ﬂﬂ_ﬁ\y
) 10 30
115 115
it 45l 64, 6, 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 248548 53.22 54.00 -0.78 40.33 32.47 7.26 36.84 10.80 109 160 AVERAGE 1 2462.00 118,51 ----vv -vnee- 97.77 3242 7.2 369 le.00 100 160 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C26 of C176
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ssamanas. FCC TEST REPORT

Report No. : FRANO526A

Pol. Horizontal Vertical
pLeve dBuVim) plLevel(4BuVim)
1138 i
975 a75
| )
i FEOPART1EC o FOPIRTISE
[ 1 3 5 B 5 1 y B |
FCC PARTI15C AV6)| ] FCC PARTISC (V6]
8 L 8 J r
s e "
- x g
5 3!
Peak
1 3 1 ki
Avg
3000 6000. 9000, 1 15000. 18000 300 6000, 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant (Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuv/m  dB BV dB/m A8 8 A8 om  deg MHz dBuV/mdBuV/m  dB dBw/ dB/m 0B 0B 0B o deg
1 4921.00 61.34 74.80 -12.66 81.35 34.02 177 65.50 .00 188 171 PEAK 1 492408 60,93 74,00 -13.02 81.00 34.00 11.78 65.30 @.00 300 309 PEAK
2 492100 51.43 54.80 -2.52 71.49 34.02 1177 65.50 .00 188 171 AVERAGE 2 492408 50.80 54.08 -3.20 70.82 34.00 11,73 65.80 0.00 300 309 AVERAGE
3O790.00 6434 7400 -3.66 79.38 3578 1459 65.41 0.09 300 95 PEAC 3O739.00 53.02 7A00-15.08 73.06 .78 1450 G5.41 .00 300 107 PEMK
4 7390.88 52,58 S4.80 -1.58 67.54 35.78 14.59 65.41 @.88 300 98 AVERAGE 4 7389.00 46.72 5400 -7.28 6L76 35.78 14.59 65.41 0.8 308 107 AVERAGE
5O94.00 6241 9.15-27.77 7654 36.99 1697 66.89 0.00  -- - PEAK 5 GB46.00 57.53 85.17 -20.64 69.66 .00 16.07 66.09 .80 - - PEN
6 12310.00 64.20 74.00 -3.80 70.94 38.89 19.22 G485 0.09 100 147 PEAC § 131009 6261 7400 -11.33 9.3 .83 1. G485 0.0 316 12 PEM
7 12310.00 43.49 5400 -4.60 56.15 3R89 1020 6435 0.00 108 147 AVERAGE 7 151008 4745 5400 655 5419 38.89 192 6435 0.00 315 12 AVERAGE
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ssomonas. FCC TEST REPORT

Report No. : FR4N0526A

Mode Band Edge - L
2400-2483.5_802.11ax HE20_CH1_2412MHz
ANT Ant 0(1-B)+Ant 1,NSS1,CDD
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 "
1054 1050
15 15
ICCPART15C FCCPART 15C
100 100
1 w
525 525 M
Peak
350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1387.74 59.02 74.00 -14.98 46.79 32.18 7.10 37.05 1060 27 3L PEN 1 2412.00 11418 --veev -oneee 1178 32,35 7.5 37.68 le.ee 27 31 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
{050 {150 !
15 15
100 100
FCC PARTASC (AVG) FCC PARTA5C (AVG)
525 525 \Jhwr
Av \_/_,,‘_,.,.,———’—’_/WJ
) 350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy

1 1389.95 45.02 4.0 -5.98 35.76 32.20 7.1 37.05 lo.oa

27 31 AVERAGE

1 2412.00 103,59 ---sev oveees 9113 3233 7.4 37.00 le.ee 227 31 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON311
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samronas. FCC TEST REPORT Report No. : FR4N0526A

Mode Band Edge - L

2400-2483.5_802.11ax HE20_CH1_2412MHz

ANT Ant 0(1-B)+Ant 1,NSS1,CDD
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 i
1054 1050
15 15
C PART15C FCCPART 15C
) 1 M ) M
525 525
Peak
350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 64.98 74.00 -9.02 52.72 32.20 701 37.05 10.80 156 145 PEMK 1 2412.00 118,50 ----vv -=--m- 106,04 32,33 7.14 37.01 le.00 156 145 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
1054 1050
15 15
100 100
1 FCLC PARTASC (AVG) FCCPARTA5C (AVG)
525 = 525
Av \_/_‘__,,_/—/—'—""/J
) 350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 21389.95 53.82 54.00 -0.18 4156 32.20 7.01 37.05 10.80 156 145 AVERAGE 1 2412.00 109.47 ---evv -omees 97.02 3231 7.4 37.01 le.60 156 145 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C29 of C176
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Report No. : FRANO526A

Pol. Horizontal Vertical

mLﬂd(ﬂB!l\ﬂlll] 1 Level (dBuVim)

1138 138

97-5 w.:

8.3 ik

FCCPARTA5C FCCPART15C
654 1 6‘
i FCC PART15C (AVG) 1 FCC PART 15C (AVG)

448 I YAPYARY TS - p

Peak i Wi P T T (e
e W -mwn Py ala w

35 3
Avg

163 163

3000 6000. 9000. 12000, 15000, 18000 3000 6000, 9000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Moddin g ¢ W B B B & a iy Mol & o dBh 6 B B a dg
1 432400 55.81 74.08 -18.19 76.82 3415 1158 65.94 .08 109 244 PEAK 1 482400 53.32 74.08 -20.68 73.53 3415 ILS3 65.94 e 219 97 PEM
1 452400 41,27 54.08 -12.73 6148 3415 1158 65.94 .08 109 244 AVERAGE 1 4508 39.74 5408 -14.26 5999 3415 1158 65.94 .8 279 97 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON311
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8
Mode Band Edge - L
2400-2483.5_802.11ax HE20_CH6_2437MHz
ANT Ant 0(1-B)+Ant 1,NSS1,CDD
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 1
1054 1050
15 15
FCCPART 15C FCCPART 15C
00 W 00
1
Pt el gl
525 525
Peak
350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 346,14 61.09 74.00 -12.91 49.36 3176 7.04 37.07 lo.60 220 B PEAK 1 37,00 117,70 -=veem ommeee 105,18 32,38 7.18 36.95 le.oo 220 b PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
1054 1050
15 15
100 100
. FCLC PART A5C (AVG) FCCPARTA5C (AVG)
525 "'—‘”““——_._...-»—*"M 525 W
Av \_/_’\/_/_/\/J/\/
) 350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 316,63 49.20 54.00 -4.80 37.82 3L.47 6.9 37.08 lo.60 220 B AVERAGE 1 2437.00 108,58 ----vv -=--m- 95,99 32,37 7.18 3696 le.op 220 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C31 of C176
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swamranas. FCC TEST REPORT Report No. : FR4N0O526A

Pol. Horizontal Fundamental

: 44!Level (dBuVim)

s

013 Ly
Ny, FOPARTC
100 1
WWM R Y i
525
Peak Blank
30
115
U4 U5 4, U6, 488, 50
Frequency (WHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 249484 60.75 74.00 -13.05 47.81 3049 7.7 3662 loee 1@ BPEM

: 44!Level (dBuVim)

FCC PART15C (AV)

Avg Blank

U4 5 164, 6. 8. 10
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 249130 43.35 5400 -5.65 3543 348 7.7 3683 160 2@ O AVERAGE

Sporton International Inc. (Kunshan) Page Number : C32 0of C176
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ssomonas. FCC TEST REPORT

Report No. : FR4N0526A

Mode Band Edge - L
2400-2483.5_802.11ax HE20_CH6_2437MHz
ANT Ant 0(1-B)+Ant 1,NSS1,CDD
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1
1225 1225
1050 1050
115 15
FCCPART5C FCCPARTHAC
00 WW”WM%WMMV 700
LA Aot
525 525
Peak
10 30
115 115
o 233, 262, paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 235654 65.74 74.00 -B.26 53.88 3187 7.05 37.06 10.00 308 78 PEMK 1 37,00 12475 --vnev oomeee 11216 32,37 7.18 369 le.00 300 75 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225 i
1050 1050
115 15
104 100
1 FCCPART15C (AVG) FCCPARTA5C (AVG)
W 525
AV v_/s’_/__/_,_/J,/J‘N
) 10 30
115 115
o 233, 262, paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 36174 53.55 54.00 -0.45 41.63 3192 7.06 37.06 10.80 308 78 AVERAGE 1 237,00 113,52 --veev ommeee 10893 32,37 7.18 36.96 lo.08 300 78 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C33 of C176
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swamranas. FCC TEST REPORT Report No. : FR4N0O526A

Pol. Vertical Fundamental

: 44!Level (dBuVim)

f225
W,
s L
m\u FLCPART £

104 RE— y
W"W’\wmmw ——

525
Peak Blank
30
115
U4 U5 4, U6, 488, 50
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2486.62 65.18 74.00 -8.82 529 3147 7.6 3664 1000 3@ 78 PEM

: 44!Level (dBuVim)

il o
o5 N 1 FOCPARTAAC VG)
Avg Blank
%0
15
240 2450 U, 24, 2480, 200

Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 Mpd34 5357 5400 -0.43 40.69 3147 7.6 3685 1000 3@ 78 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C34 of C176
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swamranas. FCC TEST REPORT Report No. : FR4N0O526A

Pol. Horizontal Vertical
kel (e} 13gLeve dBuVim)
1 1138
975 975
o
813 FCC PART 15C i FCCPART15C
5: 4‘ 3 5 6 R5. 1 ) 5 S
FCC PART 15C (AVG), FCC PART 15C (AVG)
ol 48 ol
. I il . o L a A
N " = " U
e [ e
Peak
16.3 163
Avg
3000 6000. 9000, 12000. 15000, 18000 3000 6000, 9000. 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBW dB/m dB dB B om  deg Mz dBuV/m dBwV/m  dB BV dB/m A8 dB dB om  deg
1 4370.60 60.76 74.08 -13.24 80.81 3416 11.67 65.88 0.00 100 178 PEAK 1 4369.09 6165 74.00 -12.35 8178 34,16 11.67 65.83 0.0 380 298 PEAK
2 4870.80 Se.24 54.00 -3.76 70.29 34,16 11.67 65.88 @.80 10@ 178 AVERAGE 2 4869.08 50.43 54.00 -3.57 70.48 34.16 11.67 65.83 .80 380 298 AVERAGE
3 731400 65.08 74.80 -8.92 80.81 35.77 14.48 65.15 0.00 165 36 PEAK 3 7308.00 55.65 74.00 -15.35 73.55 35.78 14.48 65.16 0.80 300 65 PEAK
4 7314.00 53.63 54.00 -8.37 68.55 3577 14.48 6515 .00 165 360 AVERAGE 4 7308.00 47.68 54.00 -6.32 62.58 35.78 14.48 65.16 0.00 300 65 AVERAGE
5974500 65.41 96.59 3118 77.92 36.88 16.85 66.24 0.00  -- 47 PEAK S 073300 55.51 9025 -3L.74 7L.09 36.83 16.84 66.05 0.80 - - PEAC
6 12185.00 €5.15 74.08 -8.85 72.20 3.70 19.14 64.89 0.0 108 127 PEAK G 1165.00 60.80 74.00 -13.00 67.85 3870 19.14 6489 6.9 3 16 PEM
7 1208500 SL1B 54.00 -2.99 SB.15 3878 19.14 64.89 Q.00 100 127 AVERAGE 7 1NG.08 41.67 08 -6.33 5470 38.70 19.14 4.8 6.60 300 16 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C350f C176
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ssomonas. FCC TEST REPORT

Report No. : FR4N0526A

Mode Band Edge - L

2400-2483.5_802.11ax HE20_CH11_2462MHz

ANT Ant 0(1-B)+Ant 1,NSS1,CDD
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 1
1054 1050
15 15
FCCPART 15C FCCPART 15C
100 M 1 100
525 525
Peak
350 350
115 115
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 248434 65.08 74.00 -B.92 5.8 32.47 7.26 36.85 10.80 272 360 PEAK 1 2462.00 112,41 --veev ovmeee 99.65 3243 7.2 36.89 le.00 22 360 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050 f
15 15
100 100
FCLC PART A5C (AVG) FCC PART 45C (AVG)
L — 1 525
Av
) 350 350
115 115
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 M5.60 43.20 5400 -5.78 35.34 3147 7.6 36.85 1080 777 360 AVERAGE

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 246,00 102,42 ----vv -=-e- B9.68 3242 7.0 369 l0.80 772 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON311

Page Number : C36 of C176




samronas. FCC TEST REPORT Report No. : FR4N0526A

Mode Band Edge - L

2400-2483.5_802.11ax HE20_CH11_2462MHz

ANT Ant 0(1-B)+Ant 1,NSS1,CDD
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 1
1054 1050
15 15
FCCPART 15C FCCPART 15C
70'0M WWWWWM "
£ i W
MWWM"'W
Peak
350 350
115 115
it M5, M, M6, 88, 0 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 24549 67.35 74.00 -6.65 5447 32.47 7.26 36.85 10.80 108 151 PEAK 1 2462.00 118,43 --vsev oonees 105,67 3243 7.2 36,69 le.60 10 151 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
1054 1050
15 15
100 100
i FCLC PART A5C (AVG) FCCPARTA5C (AVG)
k= e 525
Av
) 350 350
115 115
it 51, M, M6, 88, 0 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.50 52.88 54.00 -1.12 40.00 32.47 7.26 36.85 10.80 109 151 AVERAGE 1 2462.00 188,51 ----vv -=nem- 95,75 3243 7.2 36,69 le.60 108 151 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C37 of C176
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ssamanas. FCC TEST REPORT

Report No. :

FR4NO526A

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON311

Pol. Horizontal Vertical
i Level (dBuVim) B Level {dBuVim)
1138 138
95 975
#3 FLCPART 5C #3
FCCPART15C
6. 8.
1 ] FCC PART 15C (AVG) 1 FCC PART 15C (AVG)
ol
| 1L ol
Peak ; M A [P n
25T POY e
Avg "
1 k|
3000 6000, 9000, 1 15000, 18000
Frequency (MH)
Linit Read  Ant Cable Preamp  Aux APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Unit o Reed At Coble Preenp Aw APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBWV/m 3 dBwV dB/n B B m g -
140400 S5.60 7400 -18.30 TS .00 ILTB G50 0.0 34 126 PEAC VHr dBul/m dBu/m 0B G dBfx B B B o oy
14400 W36 5400 0.4 6433 AL ILTD 6500 A.00 314 126 AVERAGE 14400 55,60 74.00 -18.32 75.70 34.00 175 65.80 .00 207 307 PEMK
373800 46.81 7400 -55.19 63.85 .77 1458 6.3 0.0 - PEMC 14400 4.7 5480 -9.73 6429 .01 1L77 65.80 .00 287 307 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C380f C176
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10

Mode Band Edge - L

2400-2483.5_802.11ax HE40_CH3_2422MHz

ANT Ant 0(1-B)+Ant 1,NSS1,CDD
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
1050 105
i 115
FCCPART15C FCCPART15C
100 100
1
525 525 WWMWWWWM st ]
Peak
30 30
115 115
2510 2336, 2362, 2388, M4, 0 150[] 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg

1 2385.92 58.9 74.00 -15.10 46.69 32.16 7.10 37.05 10.80 268 238 PEAK 1 242000 109,09 ----vv -onee- 96,59 3234 7.15 36.99 le.60 268 238 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1054 1050 i
15 15
100 100
FCC PART A5C (AVG) FCC PARTA5C (AVG)
525 T 525
Av M
) 350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2389.30 4651 5400 -7.49 347 319 7.0 37.05 1060 268 238 AVERAGE

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 M08 98,35 ----nv -oeee 8,87 3.3 7.5 7.0 10.60 268 138 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON311
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swamranas. FCC TEST REPORT Report No. : FR4N0O526A

Pol. Horizontal Fundamental

mLeveI [dBuVim)
1225

115

\ FCC PART 150
00 '\N
1
08 S Ay Wi MM VM\)M i \
Peak Blank

34

118

Uk U5, U4, U6, U8, 50

Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 249000 57.40 74.00 -16.60 44.48 3248 7.7 3683 1000 268 138 PEMC

: 44!Level (dBuVim)

o \ ;N FOCBART 15 AV
" \%'WMMJ _J Mo 1
Avg Blank
%4
15
40 b} 4, U, 248, 0
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 49170 45.46 5400 -8.54 3254 348 7.7 3683 1000 268 238 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C40 of C176
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON311



ssomonas. FCC TEST REPORT

Report No. : FR4N0526A

Mode Band Edge - L

2400-2483.5_802.11ax HE40_CH3_2422MHz

ANT Ant 0(1-B)+Ant 1,NSS1,CDD
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 ’
1054 1050
15 15
FCCPART 15C FCCPART 15C
100 1 ww\] 100
52.5WWWWWWWWW ok M [a—
Peak
350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 23800 64.80 74.00 9.2 5257 3218 7.10 3705 leaw 205 B PEAK 124200 113,35 -eem woeeee loe.84 3234 706 3699 1080 25 B PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050 !
15 15
100 100
A M FCLC PARTA5C (AVG) FCC PARTA5C (AVG)
L R e N i 525 \"“"w
Av v_,__,,_,—/—"’/f/
) 350 350
115 115
it M5, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2499.80 43.14 5400 -5.86 35.07 3150 7.8 3681 lo.ee 25 B AVERAGE

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 241,00 103,45 -=--vv -oeen 9.4 3.3 716 3699 lo.ee 25 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON311
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ssamanas. FCC TEST REPORT

Report No. : FRANO526A

Pol. Vertical Fundamental
MﬂLeveI(dl!ll\ll'lml
1225
013
100
1 FCC PART 15C (AVE),
525
Peak Blank
30
115
m 136 2362, 2308, mi L]
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
Wi g B Bl @ & B B a g
1 238917 52.99 54.00 -l.al 4075 3219 7.10 3705 leaw 205 0 Peak
Sporton International Inc. (Kunshan) Page Number 1 C42 of C176

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON311




swamranas. FCC TEST REPORT Report No. : FR4N0O526A

Pol. Horizontal Vertical
mLevel{d&Mm] " Level (dBuVim)
134 138
a5 a5
a| k!
it FCC PART 15C K FCCPART 150
59 6‘
FCC PART1AC (AVG) FCC PART 15C (AVG)
484 1 1 8 L
Peak J oA " e i
35 !
Avg
163 183
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000. 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Presmp  Aux APos Thos Linit Read  Ant Cable Preanp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wedundws 3 BW @ B & B o dg Moddh G 6k B B B & a g
1 434,00 45.22 74.00 -28.78 65.33 34.19 1l.62 e5.%2 o -~ .- PEM 1 434400 42,50 74.00 3148 62.63 3419 1162 65.92 0.8 - - PEMK
1 7266.00 4213 74.80 -31.87 9708 35.66 14.42 65.03 0.0 - .- PEAC 1 7266.00 4L.85 74.00 -32.15 56.80 35.66 14.42 65.03 .08 - - PEM
Sporton International Inc. (Kunshan) Page Number 1 C43 of C176
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samronas. FCC TEST REPORT Report No. : FR4N0526A
11
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CH6_2437MHz
ANT Ant 0(1-B)+Ant 1,NSS1,CDD
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
i
1054 1050
15 15
FCCPART 15C FCCPART 15C
100 100
1
5 25 W
Peak
350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 B387.22 6114 74.00 -10.86 48.92 32.17 7.10 37.05 10.60 304 243 PEMK 1 237,00 11126 ---evv -omeee 98.70 3236 7.17 36.97 le.60 304 243 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1054 1050 i
15 15
100 100
. CC PART 15C AVG) FCCPARTA5C (AVG)
525 s 525
N A
) 350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.43 43.99 S4.00 -5.01 36.75 32.19 7.0 37.05 10.80 304 243 AVERAGE 1 2437.00 101,68 -----v -=--=- B9.06 3238 7.19 36.95 le.00 304 243 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C44 of C176

TEL : +86-512-57900158
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swamranas. FCC TEST REPORT Report No. : FR4N0O526A

Pol. Horizontal Fundamental

: 44!Level (dBuVim)

Peak Blank

U4 5 164, 16, 8. 10
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 Mpd34 58.93 74.00 -15.07 46.85 3147 7.6 3685 lo.e0 34 243 PEMC

: 44!Level (dBuVim)

™ FCC PART 1L (AV),

Avg Blank

U4 5 164, 16, 8. 10
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 24835 46.66 54.00 -7.3 3378 347 7.6 36.85 1060 304 243 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C45 of C176
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON311



samronas. FCC TEST REPORT Report No. : FR4N0526A
11
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CH6_2437MHz
ANT Ant 0(1-B)+Ant 1,NSS1,CDD
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 1
1054 1050
15 15
Lo FCCPARTASC FCCPART 15C
100 1 iy 100
525 525
Peak
350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1388.13 63.78 74.00 -10.20 5155 32.18 7.10 37.05 10.60 206 B PEAK 1 37,00 117,23 -eveem ommeee 104,78 3235 7.16 36.98 le.00 206 b PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
1054 1050
15 15
100 100
[ FCCPART 15C (AvG) FCC PARTA5C (AVG)
W e 525
Av \_/_’_"_f’_ﬂ_,/\/
) 350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 5316 54.00 -0.64 40.99 32.20 7.11 37.05 10.60 206 B AVERAGE 1 2437.00 106,34 --vnev ovneee 93.75 3,37 7.18 3696 l.60 206 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C46 of C176

TEL : +86-512-57900158
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swamranas. FCC TEST REPORT Report No. : FR4N0O526A

Pol. Vertical Fundamental
mLﬂd(ﬂ&lWﬂl}
1225
105 ! \’AM\/,\’U\
05 \
L FCC PARTA5C]
104 T A !
Wﬁ" st
525
Peak Blank
34
115
L] U5, U6, 6. 2488, 200
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 M83.60 67.80 74.00 -6.20 5492 3147 7.6 3685 100 M6 BPEM

: 44!Level (dBuVim)

A, 1| FOC PART 15C (V)

]

Avg Blank

U4 5 164, 16, 8. 10
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 248548 5318 S4.00 -0.B2 40.29 32.47 7.26 36.84 10.80 206 0 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C47 of C176
TEL : +86-512-57900158
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swamranas. FCC TEST REPORT Report No. : FR4N0O526A

Pol. Horizontal Vertical
1 Level {dBuVim) " Level (dBuVim)
11 8 “ ol
95 74
311 311
FCCPART15C FCOPART15C
ﬁl: %
n , . FCC PART 15C (AVG) ) FCC PART15C (AVG)
N b o
e T i Y aallid b i e o "
Peak i AT e R —— v
3 Pl
1
AVg 163
1 3
3000 6000. 9000. 12000. 15000, 18000
Frequency (MHz) 3000 f000. 9000, 12000. 15000, 18000
Frequency (MHz)
Linit Read  Ant (able Preamp  Aux APos  TPos L
Freq Level Line Margin Level Factor Loss Facter Factor Remark Linit Read Aot Cable Preamp  Auc APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m o8 dBuv dB/n  dB A8 B deg
1 487400 5106 74.00 -21.94 TLI1D 3415 LG8 65.57 0.8 100 234 PEAK Mz dBuV/m dBuV/m 0B BV dB/m 8 B B o deg
2 437400 38.34 54.00 -15.66 58.38 34.15 11.68 65.67 .00 100 234 AVERAGE 1 487400 50,39 74.00 -23.61 70.43 3419 ILe3 65.87 Q.0 319 %4 PEX
3O7LLGe 4336 74,00 -25.64 63,27 378 1443 65.17 000 100 234 PEAK 2 437400 36.28 54.00 -17.72 56.32 34.15 1168 65.87 .60 318 94 AVERAGE
4 731100 35.06 5400 -18.94 S0.02 35.75 14.50 65.21 0.00 108 234 AVERAGE 3 760 4181 7460 -32.19 56.72 35.78 14.48 65.17 0.0 - -- PEAK
Sporton International Inc. (Kunshan) Page Number : C48 of C176
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samronas. FCC TEST REPORT Report No. : FR4N0526A

12

Mode Band Edge - L

2400-2483.5_802.11ax HE40_CH9_2452MHz

ANT Ant 0(1-B)+Ant 1,NSS1,CDD
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
1054 1050
15 15
FCCPART15C FCCPART 15C
100 100
; W
et e 5
Peak
350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138189 57.43 74.00 -16.57 45.77 32.12 7.09 37.05 10.80 308 244 PEMK 1 250,00 106,96 ----vv -=--m- 9.7 3240 7.21 36.92 10.00 300 244 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1054 1050 ]
15 15
100 100
FCLC PART A5 (AVG) FCC PARTA5C (AVG)
525 1 525
Av \f_‘_,_,——/—’_"vj
) 350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 579 46,03 5400 -7.97 3390 388 7.9 37.05 l0.60 308 244 AVERAGE

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 450,00 9748 ----nv --eee 878 341 7.0 3692 l0.60 308 244 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON311
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swamranas. FCC TEST REPORT Report No. : FR4N0O526A

Pol. Horizontal Fundamental
mLeveI(dBIIWIII)
1225
107 b LT
TP A
05
\ FCC PART15C]
104 !
1
Peak Blank
34
115
L] U5l U6, 6. 2488, 200
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 2483.56 57.42 74.00 -16.58 44.54 32.47 7.26 36.85 10.80 308 244 PEMK
mLeveI(dBIIWIII)
1225
r\/\/\/\/\f\/\/wm
05
104 \
\ FCC PART 1L (AV),
525
W‘-WL.—-\-._
Avg Blank
34
115
L] U5l U6, 6. 2488, 200
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 48350 47.21 54.00 -6.79 3433 32.47 7.26 36.85 10.80 309 244 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON311

Page Number
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samronas. FCC TEST REPORT Report No. : FR4N0526A

12

Mode Band Edge - L

2400-2483.5_802.11ax HE40_CH9_2452MHz

ANT Ant 0(1-B)+Ant 1,NSS1,CDD
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 1
1054 1050
15 15
FCCPART 15C FCCPART 15C
100 3 100
e bl W W
525 525
Peak
350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138067 6126 74.00 -12.74 49.09 32.13 7.09 37.05 10.80 224 156 PEAK 1 50,00 113,26 --vnev ovmees 108,56 3241 7.21 36.92 le.60 24 156 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1150 1150 1
15 15
100 100
. FCLC PART 15 (AVG) FCC PARTA5C (AVG)
525 \ 525 \MW._W
Av \_/_,—‘,—/_'_’_/_,,J
) 350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2389.30 43.99 54.00 -5.00 36.75 319 7.0 37.05 lo.ee 24 156 AVERAGE

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 2450.00 104,28 ----vv -oeeee 9154 3241 7. 3692 lb.e0 24 156 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON311
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swamranas. FCC TEST REPORT Report No. : FR4N0O526A

Pol. Vertical Fundamental

: 44!Level (dBuVim)

VA AVAAVA VAT

|
\\ FCC PART15C]

Peak Blank

U4 5 164, 6. 8. 10
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 248350 65.48 74.00 -8.50 52.60 3147 7.6 3685 lo.ee 24 156 PEMC

: 44!Level (dBuVim)

5 \.\ 1| FCCPARTASC (AvG)

|

Avg Blank

U4 5 164, 6. 8. 10
Frequency (VHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2483.80 53.07 S4.00 -0.93 40.19 3147 7.6 36.85 1060 24 156 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C52 of C176
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON311



ssamanas. FCC TEST REPORT

Report No. : FRANO526A

Pol. Horizontal Vertical
1‘,mu}vel(lim‘ﬂm) 7 Level {dBuim)
1138 1138
915 Lk
1 ki
i FCC PART 15C K FCCPART 15C
650 65,
FCC PART 15C (AVG) FCC PART 15C (AVG)
m § £ TR P
Peak " e e B
WAL W.JWW "
35 R
Avg
183 163
3000 6000, 9000, 12000. 15000, 18000 3000 6000. 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read Mt (able Presmp  Aux APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Less Factor Factor Remark
Moo B & BN G B & B o dg Mo i Gk B B B € a g
1 490400 43.9 74.00 -30.10 63.91 34.08 1174 65.83 0.00 -~ PEAK 1 43400 4211 74.00 3189 6212 3408 I1L74 65.83 0.00 - - PN
17H6.00 4370 7400 -30.28 5878 3571 1454 €531 0.00 -~ PEAK 173600 43013 7400 -30.87 5809 3501 144 6531 0.0 - - PEK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON311
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SPORTON LAB.

FCC TEST REPORT Report No. : FR4N0526A

13
Mode Band Edge - L
2400-2483.5_802.11b_CH1_2412MHz
ANT Ant 0(1-A)+Ant 1,NSS1,CDD
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
I
1054 1050
15 15
FCCPART 15C FCCPART 15C
100 100
1
et e o e L 525
Peak
350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 237591 54.81 74.00 -19.19 46.72 32.86 7.08 37.05 6.0 108 261 PEAK 1 241200 107,31 ---sev =omeee 98.86 3232 7.14 37.61 6.00 108 261 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1150 1150 1
15 15
100 100
. FCC PRRTA5C (AVG) FCCPART A5C (AVG)
525 W 525
* W
Avg
350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 386,85 42.63 54.00 -11.37 34.42 32.16 7.10 37.05 6.00 109 261 AVERAGE 1 2412.00 104,33 --veev oomeee 95,88 3232 7.14 37.61 6.00 100 261 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C54 of C176
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SPORTON LAB.

FCC TEST REPORT Report No. : FR4N0526A

13
Mode Band Edge - L
2400-2483.5_802.11b_CH1_2412MHz
ANT Ant 0(1-A)+Ant 1,NSS1,CDD
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050 !
15 15
FCCPART 15C FCCPART 15C
100 100
1
il A g 41
525 525
Peak
350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1387.22 58.99 74.00 -15.01 50.77 32.17 7.00 37.05 6.0 308 9L PEN 1 241200 10273 --vsev womees 928 32,32 7.4 7.1 6.0 300 91 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1054 1050 1
15 15
100 100
s - FCCARTLJ5C (AVG) s FCCPART 15C (AVG)
: G il :
Av
) 350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 386,31 46.51 54.00 -7.49 38.30 32.16 7.10 37.05 6.0 308 91 AVERAGE 1 1000 9993 --seev oomeee 9148 3232 7.14 37.61 6.00 300 91 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C55 of C176
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ssamanas. FCC TEST REPORT

Report No. : FRANO526A

Pol. Horizontal Vertical
1 Level (dBuVim) mLeveI(dBuVﬂn)
1138 1138
915 175
i FCCPRT ¢ i FECPRTEC
65, 650
FCC PART 14 (AVG) FCCPART 14C (AVG)
1 [il 1
Peak n WWW o
P WW
Avg ! 15
163 163
3000 6000, 9000, 12000, 15000, 18000 000 6000, 9000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Presmp  Aux APos TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Wedwn i B BN B B & 8 o d MoBih B B G B B B B a kg
1 432400 45.99 74.00 -28.81 65.50 3415 1158 65.24 .08 - PEAK 1 48400 46.97 7400 -2.03 66,48 3415 1156 65.24 8.8 - --PEAC
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SPORTON LAB.

FCC TEST REPORT Report No. : FR4N0526A

14
Mode Band Edge - L
2400-2483.5_802.11b_CH6_2437MHz
ANT Ant 0(1-A)+Ant 1,NSS1,CDD
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 1
1054 1050
15 15
ACCPART 15 FCCPART 15C
100 : V 100
525 525
Peak
350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.82 6125 74.00 -10.75 48.99 32.20 7.01 37.05 10.60 199 233 PEXK 1 2437.00 116,14 --vevv oomeee 103,53 32,38 7.18 36.95 le.oe 199 233 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225 i
1054 1050
15 15
100 100
) FLPART A5C (AVG) FCC PART 45C (AVG)
525 i 525 y\_ww_’"
AV \/_’*A/_/_’_,_P”J
) 350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.64 49.14 5400 -4.86 36.99 32.19 7.0 37.05 10.80 199 233 AVERAGE 1 237,00 113,34 -eveev oomeee 10875 32,37 7.18 36.96 le.08 199 233 AVERAGE
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swamranas. FCC TEST REPORT Report No. : FR4N0O526A

Pol. Horizontal Fundamental
mLeveI(leNhn)
1225
i
FCCPARTAC]
100 !
NWMMWWMMMMJW s
525
Peak Blank
30
115
U4 U5 4, U6, 488, 50
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2485.30 6.9 74.00 -13.70 47.40 3247 7.6 3684 1060 199 133 PEMC

: 44!Level (dBuVim)

50
B?: \/\

104 V
\/\ FCC PARTASC AV

525 M e
Avg Blank
30
115
L] 178 2, 2476, 488, 00
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2499.88 5270 5460 -1.28 39.75 3150 7.8 3681 1060 199 233 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C58 of C176
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ssomonas. FCC TEST REPORT

Report No. : FR4N0526A

Mode Band Edge - L
2400-2483.5_802.11b_CH6_2437MHz
ANT Ant 0(1-A)+Ant 1,NSS1,CDD
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
f225 f225 7
1054 1050
15 15
HiE PART 15C FCCPART 15C
70.0 .‘WM w
i TP
525 525
Peak
350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 135420 65.28 74.00 -B.72 53.45 384 7.05 37.06 10.80 267 60 PEAK 1 37,00 121,43 --vmev oomeee 106,81 3238 7.19 36.95 le.oe 267 60 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225 1
1054 1050
15 15
100 100
1 RCCPART A5C AVE) FCCPART 15C (AVG)
525 525
Av \/—_’_/_’_/_’/F’W
) 350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy

1 235467 52,38 54.00 -1.62 40.55 31.84 7.05 37.06 10.00

267 B9 AVERAGE

1 237,00 118,47 --vnev oomeee 105,85 32,38 7.19 36.95 le.0e 267 80 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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swamranas. FCC TEST REPORT Report No. : FR4N0O526A

Pol. Vertical Fundamental
‘IHLMNMWM
1225
05
\/ﬂ FCC PART15C]
[ R W !
Rt T L R Y
525
Peak Blank
34
115
L] U5, U6, 6. 2488, 200
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 2486.86 64.91 74.00 -9.09 52.82 32.47 7.26 36.84 10.80 267 80 PEAK
‘IHLMNMWM
1225
05
104 ﬁ
v-\ 4 FCCPART5C (AvG)
525 e —
Avg Blank
34
115
L] U5l U6, 6. 2488, 200
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 248488 52.43 54.00 -1.57 39.55 32.47 7.26 36.85 10.80 267 80 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON311
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SPORTON LAB.

FCC TEST REPORT

Report No. : FRANO526A

Pol. Horizontal Vertical
1 Level (dBuVim) 0 Level (dBuVim)
11 b ” ol
975 75
W FCC PART 15C L
FCCPARTA5C
6: 6:
N FLLPART 5L V) R PARTAEC (146
1l 1
Peak N — L wwmmw
! 7
Avg
163 13
3000 f000. 9000. 12000, 15000, 18000
Frequency (MHz) 3000 6000, 9000. 1 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thas
- freq Level Line Margin Level Factor Loss Factor Factor Renark
Mz dBuV/m dBuV/m 0B BV dB/m B A8 B deg -
1 487400 45.87 74.00 -25.13 68.27 3415 116§ 63.23 0.0 le@ 12 PEAK Mz dbuv/n dBuv/m o8 dBwV dBfm A8 A5 B n deg
1 487400 45,10 54.80 -5.84 o456 3415 116§ 65.23 0.08 188 12 AVERAGE 1 47400 46,20 74.00 -27.78 65.62 34.15 1163 65.23 @@ -- - PEAK
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samronas. FCC TEST REPORT Report No. : FR4N0526A

15

Mode Band Edge - L

2400-2483.5_802.11b_CH11_2462MHz

ANT Ant 0(1-A)+Ant 1,NSS1,CDD
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
1050 1050
i 15
FCCPART5C FCCPARTHAC
104 1040
1
525 525
Peak
10 30
115 115
it 45l 64, 6, 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.56 58.51 74.00 -15.49 49.63 32.47 7.26 36.85 6.00 241 220 PEAK 1 2462.00 11125 --veev ovmees 10249 3243 7.2 36,89 6.00 241 220 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
1050 1050
115 15
104 100
f\ ,/“\ FCCPART 15C (AVG) FCCPART14C (AVG)
52'5«// ! v w .
Avg
10 30
115 115
it 45l 64, 6, 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 24%9.88 49.59 54.00 -4.41 40.62 32.50 7.28 36.81 6.00 241 220 AVERAGE 1 2462.00 108,21 ----vv -vnee- 99.47 3242 7.22 3690 6.00 241 220 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C62 of C176
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SPORTON LAB.

FCC TEST REPORT Report No. : FR4N0526A

15
Mode Band Edge - L
2400-2483.5_802.11b_CH11_2462MHz
ANT Ant 0(1-A)+Ant 1,NSS1,CDD
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
1054 1050 1
15 15
FCCPART 15C FCCPART 15C
100 w 100
1
s L w
Peak
350 350
115 115
it M5, M, M6, 88, 0 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 248410 60.79 74.00 -13.21 5181 32.47 7.26 36.85 6.0 250 254 PEAK 1 2462.00 101,07 ----vv -vnem- 9231 243 7.2 36.89 600 B0 254 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1054 1050 1
15 15
100 100
FCLC PARTA5C (AVG) FCC PARTA5C (AVG)
52.5;‘/_/ 7 525
Av L
) 350 350
115 115
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 250000 53.57 54.00 -0.43 44.60 3150 7.8 3681 600 150 154 AVERAGE

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 246208 98.09 -----v ----- 89.35 3242 7.0 3698 600 158 254 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON311
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swamranas. FCC TEST REPORT Report No. : FR4N0O526A

Pol. Horizontal Vertical
B Lavel (dBuVim) 1 Level (dBuVim)
1134 134
97-: wll:
B 1
FCC PART 15C i FCCPART 15C
[ &
| FLLPATASC V) FCC PART 15C (AVG)
Peak wwwmmmw ] 1
s MWW"‘M
2! ol
Avg R
1 kl
1 ki
3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) 3000 6000, 000, 12000, 15000, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TRos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Awx APos  TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m B dBWV dB/m B A8 dB o deg -
1 40400 4.0 7400 500 6177 B ILTB 8545 BB 15 207 PEM Wi dn & BN b B 8 B a g
1 492400 45.85 54.00 -8.95 6472 34.00 1L78 65.45 Q.80 116 217 AVERAGE 1492400 44,80 74.80 29,13 6449 3400 1173 65.45 000 - - PEAK
Sporton International Inc. (Kunshan) Page Number 1 C64 of C176
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samronas. FCC TEST REPORT Report No. : FR4N0526A

16

Mode Band Edge

2400-2483.5_802.11g_CH1_2412MHz

ANT Ant 0(1-A)+Ant 1,NSS1,CDD
Pol. Horizontal Fundamental

" Level (dBuVim) " Level (dBuVim)

1225 1225 .

1054 1050

15 15

CCPART15C FCCPART 15C
100 W’ 100
1
| At y IR . 0 MWNMWM
fas o i5
[ttt Wl

Peak

350 350

115 115

o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000

Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2385.77 59.15 7400 -14.75 47.85 3115 7.0 37.05 lo.e0 3 32 PEM

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 2412.08 113,80 ------ -=---- 10135 3.3 704 760 le.e0 e 32 PEA

" Level (dBuVim)

1225
1054
15
100
FCC PRRTASC (AVG)
525 T
Av
) 350
115
o 2336, 262 Jaii U, 40
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2389.%5 46.94 54.00 -7.06 34.68 3LW 701 37.05 1060 308 32 AVERAGE

" Level (dBuVim)

1225
1050 1
15
100
FCC PART A5C (AVG)
SE'SVM/_’_’_,,J ]
350
115
100 1400, 1800, 20, 200, 3000
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg

1 2412.00 104,57 --veev wvmeee 92,12 330 7.4 37.61 le.60 300 32 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON311
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samronas. FCC TEST REPORT Report No. : FR4N0526A
16
Mode Band Edge
2400-2483.5_802.11g_CH1_2412MHz
ANT Ant 0(1-A)+Ant 1,NSS1,CDD
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 !
1054 1050
15 15
m CCPART15C FCCPART 15C
YUIUW ”'[ V v )
525 525
Peak
350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 65.99 74.00 -B.01 53.73 2.0 7.1 37.05 10.60 207 1S4 PEXK 1 2412.00 12,55 ----ev -vnee- 106,18 3232 7.14 37.61 le.ee 207 154 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
I
1054 1050
15 15
100 100
1 FCC PARAGC (AVG) FCC PART 45C (AVG)
525 T 525
N \f_’//,/J
) 350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1388.26 52.56 54.00 -1.4 40.33 32.18 7.10 37.05 10.80 207 159 AVERAGE 1 241200 11129 --seev oomeee 98.84 3232 7.14 37.61 le.60 207 154 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C66 of C176
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swamranas. FCC TEST REPORT Report No. : FR4N0O526A

Pol. Horizontal Vertical
mLevel{dMVlm) 1‘,mLtmaI(dBu‘ﬂrn)
134 134
975 75
# FCL PART 5C i FCL PART {5C
80 50 1
! FCC PART 15C (AVG) FCC PART 15C (AVG)
44 W 48 A . FAPIS
Peak A . »
25 h JLEWUM'
Avg
163 163
300 6000, 500, 12000, 15000, 18000 300 G000, mf Hzmm 15000, 16000
Frequency (NHz) requency (MHz)
Linit Read  Ant Ceble Preamp  Aux APos TPos Uit o Read Aot Cable Prep  Awc dPos Thos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Hilmm_dﬁmm_dﬂ_dﬁ_dﬁ_m_deg Vhz dBul/m dBuv/m  dB dBw/ dBfm 0B A8 B am deg
| WA 65 T -UT5 Tds M5 1158 B.00 0@ B 4P L4400 5735 TAG0-6.64 7757 05 ILSE 65.04 000 28 300 PEAK
1 OBMO 5 G 5 B3 IS 1L S 00 22 4 MERGE L OHMG MG B OM 63 WIS IS B3 000 M8 39 NERGE
Sporton International Inc. (Kunshan) Page Number : C67 of C176
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR4N0526A

17
Mode Band Edge - L
2400-2483.5_802.11g_CH6_2437MHz
ANT Ant 0(1-A)+Ant 1,NSS1,CDD
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 1
1050 1050
115 15
FCCPART5C FCCPARTHAC
104 i 1040
LTI
525 §25
Peak
10 30
115 115
o 233, 262, paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 136174 62.65 74.00 -11.95 58.13 3192 7.06 37.06 10.60 218 B PEAK 1 2437.00 118,98 ----vv -=nem- 10631 32,37 7.18 36.9 le.0p 218 b PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
1050 1050
115 15
104 100
4 FCCPART 15C (AVG) FCCPART 15C (AVG)
525 525 \"\me
Av w__,’,-/—/’\/.’d
) 10 30
115 115
o 233, 262, paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 236018 50.88 54.00 -3.20 38.99 3.9 7.06 37.06 10.60 218 B AVERAGE 1 2437.00 110,41 ---eev ovmees 97.82 3,37 7.18 3696 le.0p 218 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C68 of C176
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swamranas. FCC TEST REPORT Report No. : FR4N0O526A

Pol. Horizontal Fundamental

: 44!Level (dBuVim)

19="_\W\

FCC PART15C]

Peak Blank

U4 5 164, 6. 8. 10
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 249358 6102 74.00 -12.98 48.89 3249 7.7 3683 loe0 1B 0PEM

: 44!Level (dBuVim)

™

FCC PART 1L (AV),

Avg Blank

U4 5 164, 6. 8. 10
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 249844 43.76 5400 -5.4 35.79 3150 7.8 3681 1060 218 0 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C69 of C176
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR4N0526A

17
Mode Band Edge - L
2400-2483.5_802.11g_CH6_2437MHz
ANT Ant 0(1-A)+Ant 1,NSS1,CDD
Pol. Vertical Fundamenta
" Level (dBuVim) " Level (dBuVim)
1
1225 1225
1054 1050
15 15
) o\ FCCPARTASC ‘ FCCPART 15C
100 ‘ ¥ 100
— E———— o
525 525
Peak
350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2386.65 68.78 74.00 -5.22 56.57 32.16 7.10 37.05 10.80 135 150 PEAK 1 237,00 125,99 --veev oomeee 11340 32,37 7.18 369 le.60 135 150 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225 1
1054 1050
15 15
100 100
1 FCCPART 15C (AVG) FCCPARTA5C (AVG)
55— 525
Av M/
) 350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 236161 53.61 54.00 -0.39 41.69 31.92 7.06 37.06 10.80 135 150 AVERAGE 1 37,00 117,24 --veev ommeee 104,65 32,37 7.18 36.96 le.08 135 150 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C70 of C176
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swamranas. FCC TEST REPORT Report No. : FR4N0O526A

Pol. Vertical Fundamental

: 44!Level (dBuVim)

111.5\M\
1w

W FCPART 50
N

Mk

Peak Blank

U4 5 164, 16, 8. 10
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 LS8 67.12 7400 -6.88 5424 3147 7.6 3685 160 135 150 PEAK

: 44!Level (dBuVim)

N | FOCPARTH5C 6]

Avg Blank

U4 5 164, 6. 8. 10
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 48548 5331 5400 -0.69 40.42 3147 7.16 3684 1080 135 150 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C71 0of C176
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SPORTON LAB.

FCC TEST REPORT

Report No. : FRANO526A

Pol. Horizontal Vertical
mLevel(dBnWm) 1 Level (dBuV/m)
1138 1138
975 975
.
B3 FCL PART 150 613 FCC PART 16C
£50 1 5 i § 1 ] 6
\ FCC PART 15C (AVG) FCC PART 15C (AVG)
488 I o
- n - ot asn i v PRSP
35 19
Peak
163 16.3
Avg
3000 6000. 9000, 1 15000, 18000 3000 5000, 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit — Read At Cable Preamp Aux APos  Tos Linit Read  Ant Cable Preamp A Afos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBWV dB/m  dB A8 4B m  deg Mz dBuV/m dBwV/m  dB BV dB/m A8 dB  dB  cm  deg
1 4575.00 61.91 74.80 -12.09 BL%5 3415 1L6B 65.07 .00 109 240 PEAK 1 487300 6171 74.00 -12.29 8175 3415 11.68 65.87 0.00 110 @ PEA
2 4575.00 49.91 54.80 -4.89 69.95 3415 168 65.87 0.00 108 240 AVERAGE 2 4373.00 48.71 54.00 -5.29 68.75 34.15 11.68 65.37 0.00 110 @ AVERAGE
3 7309.60 63.57 T4.00 -10.43 78.43 3578 14.43 65.17 0.0 300 303 PEAK 3 7400 62.13 74.00 -11.87 77.86 35.77 14.48 65.13 0.00 380 291 PEAK
4 7309.80 52,57 54.00 -1.43 67.48 35.78 1448 65.17 0.00 300 303 AVERAGE 4 731400 50.13 54.00 -3.87 65.86 35.77 14.48 65.13 0.0 380 291 AVERAGE
5 9745.00 60.79 97.63 -36.84 73.30 36.88 16.85 66.24 0.0 - -- PEA 5 9748.00 63.69 92.42 -28.73 T6.17 36.89 16.86 66.23 0.00 - -- PEAK
§ 12185.00 63.49 74.80 -10.51 70.54 35.70 19.14 64.89 0.00 109 230 PEAC 6 12185.00 60.56 74.00 -13.44 67.61 3870 19.14 64.80 0.00 100 304 PEAK
7 12185.00 47.56 54.00 -6.44 5461 38.70 19.14 64.89 0.00 100 230 AVERAGE 7 12185.00 44.38 54.00 -9.12 5193 33.70 19.14 6483 0.0 180 304 AVERAGE
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18

Mode Band Edge - L

2400-2483.5_802.11g_CH11_2462MHz

ANT Ant 0(1-A)+Ant 1,NSS1,CDD
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 1
1054 1050
15 15
FCCPART 15C FCCPART 15C
100 W 100
1
S 5 ey
Peak
350 350
115 115
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 248476 61.26 74.00 -12.74 48.38 32.47 7.26 36.85 10.80 272 360 PEAK T 262,00 11313 --vmev oomeee 10839 3242 7.2 36.9 le.e0 272 360 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
1054 1050
15 15
100 100
FCLC PART A5C (AVG) FCC PARTA5C (AVG)
525 = 525
Avg
350 350
115 115
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 48356 43.33 54.00 -5.67 3545 3147 7.6 3685 1080 72 360 AVERAGE

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 246,00 104,37 ---vv -=eee 9163 3242 7.2 369 l0.e0 772 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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18
Mode Band Edge - L
2400-2483.5_802.11g_CH11_2462MHz
ANT Ant 0(1-A)+Ant 1,NSS1,CDD
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 1
1050 1050
115 15
i FCCPART5C FCCPARTHAC
104 W"V'[ R . 1 1040
W’VMWMMM
525 §25
P
Peak
10 30
115 115
it 45l 64, 6, 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 248458 66.83 74.00 -7.17 53.95 32.47 7.26 36.85 10.80 185 156 PEAK 1 2462.00 119,55 --veev oveeee 106,79 3243 7.22 36,69 le.00 185 156 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
1050 1050
115 15
104 100
1| FCCPARTASC (AvG) FCCPART15C (AVG)
525 525 M
AV \_/,‘_.—/—"’//N\/
) 10 30
115 115
it 45l 64, 6, 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2485.36 53.49 54.00 -0.51 40.60 32.47 7.26 36.84 10.80 185 156 AVERAGE 1 2462.00 118,71 --veev ovmees 97.97 3242 7.2 369 le.00 185 156 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C74 of C176

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON311




swamranas. FCC TEST REPORT Report No. : FR4N0O526A

Pol. Horizontal Vertical
" Level (dBuVim) 1 Level (dBuVim)
1138 134
975 975
i FCCPART 15C #3 FCCPART15C
6: 1 EK
‘i'T FCC PARTAC AVG) 1 ! FEC PART15C AVG)
i |
| I— RPN i ! Y
ML PRV " MMWMWM
Peak Y e s —p—
ki
Avg ‘ 103
3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) 3000 6000. 9000. 12000, 15000 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m  dF @ dB m deg
1 4926.60 55.9 74.60 -18.16 75,92 34.68 1178 65.80 @.00 380 127 PEAK Moz dBuV/m dBuV/m  dB BV dB/m B B dB o deg
7 4926.080 45.9 54.80 -3.10 65,92 34.80 1178 65.80 0.00 380 127 AVERAGE 1 492400 54.85 74.80 -19.15 74.87 34.08 11.78 65.80 @.00 233 212 PEMK
3 7386.80 53.27 74.80 -20.73 68.32 35.77 14.58 65.40 0.0 180 344 PEAK 2 4924.00 44.30 54.00 -9.20 £4.82 34.08 11.78 65.88 0.80 233 212 AVERAGE
4 7386.60 42.23 54.80 -11.77 57.28 35.78 14.50 65.41 0.0 180 344 AVERAGE 3730600 46.83 74.80 -27.12 61,93 35.77 14.58 65.40 0.00 - - PEAK
5O9MLE S48 90183610 6.20 36.99 1698 6609 0.0 - -- PEAK 4SO SE.T 400 U713 608 .00 16.05 G508 0.0 0 277
Sporton International Inc. (Kunshan) Page Number : C75 of C176
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Mode Band Edge - L

2400-2483.5_802.11ax HE20_CH1_2412MHz

ANT Ant 0(1-A)+Ant 1,NSS1,CDD
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 1
1054 1050
15 15
ICCPART15C FCCPART 15C
100 100
525 525 M w
Peak
350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2389.95 58.86 74.00 -15.14 46.60 32.20 7.11 37.05 1o.60 225 29 PEXK 1 241000 113,24 --veev oomeee 108,78 3233 7.4 37.00 le.ee 25 29 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1150 1150 1
15 15
100 100
FCLC PARTA5C (AVG) FCCPART A5C (AVG)
525 525 Lm_._..,,___-
Av \_,___/—’—”—lJ
) 350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy

1 1389.80 45.62 S54.00 -5.38 36.36 32.20 7.1 37.05 lo.oe

25 29 AVERAGE

1 2412.00 103,95 ---sev -enees 91.49 3233 7.4 37.01 le.ee 25 29 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Mode Band Edge - L

2400-2483.5_802.11ax HE20_CH1_2412MHz

ANT Ant 0(1-A)+Ant 1,NSS1,CDD
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 i
1050 1050
115 15
CPARTA5C FCCPARTHAC
104 1 W‘/VM “‘WMMW 1040
WWJ\MWMMWWWMMW"WW
525 525
Peak
10 30
115 115
o 233, 262, paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138514 66.05 74.00 -7.95 53.85 32.15 7.00 37.05 1060 157 147 PEXK 1 241200 118,27 ---sev ovmees 105.82 32,32 7.4 37.00 le.ee 157 147 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
1050 1050
115 15
104 100
1 FCCPARTASC (AvG) FCCPARTA5C (AVG)
525 = 525
Av \_/‘_,_/_,-»/”/J
) 10 30
115 115
o 233, 262, paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 53.89 54.60 -0.11 41.63 32.20 7.01 37.05 10.80 157 147 AVERAGE 1 2412.00 109,32 ---eev oemees 96.87 3232 7.14 37.61 le.ee 157 147 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C77 of C176
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Pol. Horizontal Vertical
0 Level (dBuVim) 0 Level (dBuVim)
134 1
97-: 97-:
83 e
FCCPART15C FCC PART 16
6: 1 5;
FCC PART15C (AVG) 1 FCCPARTASC (AVG)
al ol
Peak WWWW LT AP, e
Ry 3 y
Avg
1.3 163
3000 6000 9000, 12000, 15000, 18000 3000 6000, 9000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Uit et A CoblePreamp i s Thos Linit Real Mt Cable Preap Awx APos Tos
Freq Level  Line Margin Level Factor Loss Factor Factor Rerark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wiz dBuv/m dBuV/n 0B BV dB/m B A dB o deg mlmm_dﬂmm_dg_dg_dg_m_deg
1 4324.80 56.84 74.60 -17.16 77.85 3415 1158 65.94 .60 160 241 PEM 1 4504.80 54.78 74.00 -19.22 74.89 34,05 11,58 65.04 .00 193 309 PEAK
1 452400 45.45 5400 -6.55 63.06 3413 115G 6594 0.6@ 100 241 AVERAGE 7 0304.80 43.85 54.00 -18.15 6486 3405 11,58 65.94 Q.00 103 300 AVERAGE
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Mode Band Edge - L

2400-2483.5_802.11ax HE20_CH6_2437MHz

ANT Ant 0(1-A)+Ant 1,NSS1,CDD
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 f
1050 1050
115 15
[N FCCPART 150 FCCPARTHAC
104 1 : 1040
i Sl Mmoot
525 525
Peak
10 30
115 115
o 233, 262, paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 31429 60.04 74.00 -13.9 48.69 31.M4 6.9 37.08 1o.60 219 B PEAK 1 37,00 117,35 --veev oomeee 10474 3238 7.18 3695 le.op 219 b PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
1050 1050
115 15
104 100
FCCPART15C (AVG)
S5 m—_——__ﬂ_/\,\/v 525 \—-u._,._,,._-—-
AV M
) 10 30
115 115
o 233, 262, paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 BIT.6T 47.96 54.00 -6.04 36.57 3148 6.99 37.08 1o.60 219 B AVERAGE 1 2437.00 107,78 ---nvv -enee- 95,19 32,37 7.18 369 le.op 219 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C79 of C176
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Pol. Horizontal Fundamental

: 44!Level (dBuVim)

e

05
W,
Mm FCC PART15C]

100
hat 1

b, st I

525

Peak Blank

30

115

U4 U5 4, U6, 488, 50
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 249340 59.34 74.00 -14.66 46.41 3249 7.7 3663 loee 19 BPEM

: 44!Level (dBuVim)

FCC PART15C (AV),
f

Avg Blank

U4 5 164, 6. 8. 10
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 29084 47.09 5400 -6.91 3415 349 7.7 3662 160 119 O AVERAGE

Sporton International Inc. (Kunshan) Page Number : C80 of C176
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20
Mode Band Edge - L
2400-2483.5_802.11ax HE20_CH6_2437MHz
ANT Ant 0(1-A)+Ant 1,NSS1,CDD
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1
1225 1225
1050 1050
115 15
FCCPART5C FCCPARTHAC
104 1 1040
B s s oo
525 25
Peak
10 30
115 115
o 233, 262, paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 237539 66.07 74.00 -7.93 53.99 32.85 7.8 37.05 10.80 136 332 PEAK 1 2437.00 125,66 ----vv -=--=- 113,07 32,37 7.18 369 le.0e 136 332 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225 i
1050 1050
115 15
104 100
1 | FCCPARTAEC (AVG) FCCPARTA5C (AVG)
525 525
Av W’_/_/_/'//V
) 10 30
115 115
it 45l 64, 6, 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 248450 5316 54.00 -0.B4 40.28 32.47 7.26 36.85 10.80 136 332 AVERAGE 1 2437.00 114,08 ----vv -=nem- 10141 32,37 7.18 36.96 le.00 136 332 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C81 of C176
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Pol. Vertical Fundamental
MﬂLeveI(dl!ll\ll'lml
1225
ETil4il ﬂ
JLURAY i
i
104 Y
m[\/‘p FCC PART15C [AVE)
525 —=
Peak Blank
30
115
pall 1% 62, 2368, U U4
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 238748 53.58 S4.00 -0.42 4136 3217 7.10 3705 leaw 136 332 PEMK
Sporton International Inc. (Kunshan) Page Number : C82 of C176
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Pol. Horizontal Vertical
Lol dBuvm) el 0BV}
1138 138
975 975
,
i FCC PART16C o3 FOC PART 15
650 | 5 f 8, ki 5 g
FCC PART 15C (AVG), 1 FCC PART 15C (AVG),
4“8 PN YOO ) 488 WP PRI erwon
L " - il ) » SWRPR e "
L 25
Peak
16.3) 163
Avg
3000 000 9000, 12000, 15000, 18000 3000 6000, 9000. 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBW dB/m dB8 B dB  om deg MHz dBuV/m dBuV/m  dB BV dB/m  dB B dB  m deg
1 4875.88 58.77 74.0@ -15.23 78.81 34,15 11.68 65.87 @.8 180 218 PEAK 1 4873.0@ 57.82 74.00 -16.98 77.86 34.15 11.68 65.87 .80 181 @ PEAK
2 4875.80 49.77 S4.0@ -4.23 69.81 34,15 11.68 65.87 @.8@ 180 218 AVERAGE 2 M873.08 43.02 54.00 -5.98 68.06 34.15 11.68 65.87 @.80 181 @ AVERAGE
3 7309.80 64.25 74.0@ -9.75 79.16 35.78 14.48 65.17 0.8 180 276 PEAK 3 731488 62.65 74.00 -11.35 77.58 35.77 14.48 65.15 @.00 180 97 PEAK
4 7309.00 52.25 54.89 -1.75 67.16 35.78 14.48 65.17 @.00 180 276 AVERAGE 4 731400 S0.65 5400 -3.35 65,58 35.77 1448 65.18 0.00 180 97 AVERAGE
5 9743.80 63.19 96.50 -33.48 75.67 36.89 16.86 66.23 0.0  -- - PEAK 5 075400 61.98 99.23 -28.25 74.44 3690 16.86 66.22 @.00  -- -- PEAK
6 12185.88 63.35 74.00 -10.65 70.42 38.70 19.14 64.89 @.80 180 238 PEAK 6 12185.08 62.13 74.00 -11.87 69.18 38.78 19.14 64.89 4.8 318 281 PEAK
7 12185.00 50.27 54.80 -3.73 57.32 38.79 19.14 64.89 0.00 180 230 AVERAGE 7 12185.00 49.19 S4.88 -4.81 56.24 38.70 19.14 64.89 @.60 310 281 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C83 0of C176
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Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_2462MHz
ANT Ant 0(1-A)+Ant 1,NSS1,CDD
Pol. Horizontal Fundamental
" Level (dBuV/m) " Level (dBuV/m)
1225 1225 1
1050 1050
15 115
FCCPART 15C FCC PART 15C
100 M 1 [l
525 525 Uit
Peak
3l 3l
115 175
o 5L 264, M6, 88, 2500 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark
ModwadWE B B B B B B o dy Mol B B BY B & & & a dy
1 MBd70 6538 74.00 -8.62 52.50 3147 7.6 3685 1080 I3 360 PEMK 1 2462.00 112,60 ------ -=---- 9.8 343 7.5 3689 lo.e0 773 360 PEAK
" Level (dBuV/m) " Level (dBuV/m)
1225 1225
1054 1050 1
15 115
100 [l
FCC PARTA5C (AVG) FCC PARTA5C (AVG)
525 525
Av
g 30 3l
115 175
o 5L b4, M6, 88, 2500 10 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
freg Llevel Line Linit Level Factor Loss Factor Factor Remark Frep Llevel Line Linit Level Factor Loss Factor Factor Remark

Mhz dBuV/m dBuv/m  d8 dBw B B 0B B o deg
1 43,5 45,14 5400 -5.86 35.26 32.47 7.26 36.85 10.80 273 360 AVERAGE

Wiz douv/m dBuv/m  d8 oBW B B 0B B om deg
1 246200 102,62 --=-nn woeee- B9.88 12,42 7.1 3690 10.80 273 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON311
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Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_2462MHz
ANT Ant 0(1-A)+Ant 1,NSS1,CDD
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 1
1054 1050
15 15
FCCPART 15C FCCPART 15C
1l Wy . il
W T
525 525 I IPoTr—
Peak
350 350
115 115
it M5, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 248356 66.77 74.00 -7.13 53.89 32.47 7.26 36.85 10.80 108 147 PEAK 1 2462.00 117,99 --veev oomeee 105,05 3242 7.2 36.9 le.00 100 147 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
1054 1050
15 15
100 100
1 FCCPART15C (AVG) FCC PART 45C (AVG)
ki e 525
Av
) 350 350
115 115
it 51, M, M6, 88, 0 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 48350 53.13 5400 -0.77 40.35 3147 7.6 36.85 10.60 108 147 AVERAGE

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 2462.00 108.74 -----v -==--- 95,98 3243 7.0 3689 10.60 108 147 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON311

Page Number : C85 of C176
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Pol. Horizontal Vertical
i Level (dBuV/m) 1 Level (dBuVim)
134 13
075 975
2 2
i HORTIRC & FCCRART
65, £
! FCC PART/15C (AVG) 1 FCC PART 15C (AVG)
ol g ol
I 4 ™ L y N L'r L .HMM
Peak N WW o s e
Avg . 163
3000 6000 9000, 12000, 15000. 16000 3000 000, S000. 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamy  Aux APos TPos Linit Read  Ant Cable Preamp  Awx  APos  Thos
Freg Level Line Margin Level Factor Loss Factor Factor Remark freq Level Line Margin Level Factor  Loss Factor Factor Remark
W& B & B9 B & B & o deg W g/ e 6 de dfn B g B deg
1 49400 5478 76.00 -19.22 7480 34.00 1178 65.80 0.00 250 5B PEM 1492400 52.48 74.60 -2.52 7250 34.00 1178 65.50 0.0 108 @ PEAK
144 M0 40D 975 6425 3400 1173 6530 0.80 250 5B AVERAGE 249400 4211 5400 1189 62.13 3400 1173 6509 0.00 108 @ AVERAGE
3 738600 49.27 74.80 -24.73 6432 3577 1458 5.4 @@ --  -- PEAK 3 7R6.00 47.47 74.80 -26.53 6250 3577 1458 65.40 el .- - PEAK
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SPORTON LAB.

FCC TEST REPORT Report No. : FR4N0526A

22
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CH3_2422MHz
ANT Ant 0(1-A)+Ant 1,NSS1,CDD
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
1054 1050
15 15
FCCPART 15C FCCPART 15C
100 100
1
525 525 WW“”WWWWWW\W T
Peak
350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138475 59.50 74.00 -14.50 47.30 32.15 7.10 37.05 10.80 259 209 PEAK 1 2420.00 108,08 -----v -=---- 95,58 32,34 7.15 36.99 le.60 259 289 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1054 1050 1
15 15
100 100
FCC PART A5C (AVG) FCCPART 15C (AVG)
525 525
Av M
) 350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy

1 B87.69 47.92 5400 -6.08 35,78 3217 7.0 37.05 lo.60

359 289 AVERAGE

1 20,00 98.72 -snev oomeee 86,22 3234 7.15 36.99 le.00 259 289 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Report No. : FRANO526A

Pol. Horizontal Fundamental
‘I_"&Lﬂdmmwﬂﬂ
1225
05
\ FCC PART15C]
00—
5 MWWMWWW i 1. "
Peak Blank
34
115
L] U5, U6, 6. 2488, 200
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 24919 57.80 74.00 -16.20 44.88 32.48 7.27 36.83 10.60 259 209 PEAK
‘I_"&Lﬂdmmwﬂﬂ
1225
I?.S\
104
5 \ FCC PART 1L (AV),
N NN N e !
Avg Blank
34
115
L] U5, U6, 6. 2488, 200
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 24%.76 45.83 54.00 -B.17 32.88 32.49 7.28 36.82 10.80 259 209 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON311
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22

Mode Band Edge - L

2400-2483.5_802.11ax HE40_CH3_2422MHz

ANT Ant 0(1-A)+Ant 1,NSS1,CDD
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 i
1054 1050
15 15
FCCPART 15C FCCPART 15C
4 1 W 0
525 525 WMM M
Peak
350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2388.39 65.68 74.00 -B.32 53.45 3218 7.10 37.05 10.80 184 360 PEAK 1 242000 114,43 --veev ooneee 102.08 3233 7.15 37.08 le.00 184 360 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
1054 1050
15 15
100 100
1. FCLC PART A5C (AVG) FCC PARTA5C (AVG)
525 525
AV w—f_’_/J
) 350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 53.69 54.00 -0.31 4143 32.20 7.01 37.05 10.80 184 360 AVERAGE 1 242000 104,54 --veev ovneee 92.06 3233 7.15 37.00 le.00 184 360 AVERAGE
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Pol. Vertical Fundamental

: 44!Level (dBuVim)

|
\ FCC PART15C]

Peak Blank

U4 5 164, 6. 8. 10
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2483.06 60.41 74.00 -13.59 47.51 3148 7.16 36.84 1060 184 360 PEAK

: 44!Level (dBuVim)

FCC PART15C (AV),

Avg Blank

U4 5 164, 6. 8. 10
Frequency (VHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 249106 43.42 5400 -5.58 35.50 3248 7.7 3683 1060 184 360 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C90 of C176
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Pol. Horizontal Vertical
”el.ﬂﬂ‘dmvml) mLevelldBu‘le)
114 134
95 w5
3 i FCPRTIEC
FCCPARTA5C
650
650
FCCPARTASC VG u : FCC PART 15C (AVE)
4“8 ! _— S—
Peak I wmwwww " A e
7 B
Av
9 163
163
000 6000, 9000, 12000, 15000, 18000
3000 £000. 9000. 12000. 15000. 16000 Frequency (MHz)
Frequency (MHz)
Linit Read At (able Preamp  Aux APos  TPos
Linit Read  Art Cable Preamp  Aux  APos  Thos freq level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- MHz dBuv/m dBuv/m B dBwV dBfm B B B m deg
Mz dBuV/m dBuv/m 0B BV dBm dB dB dB am  deg 1 4344.00 43.24 74.00 -25.76 68.35 34.19 1162 65.92 o.0e loe B PEAK
1 434400 46,55 74.00 -27.42 66.69 3419 11.62 63.92 0.0 - - PEA 1 434400 3883 5400 -15.17 3394 3419 1161 65.92 0.0 1o0 9 AVERAGE
1 726600 43.66 74.80 -30.34 58.61 35.66 14.42 65.03 @0 - - PEM 3726608 43.36 74.60 -30.64 58.31 35,66 14.42 65.03 @@ -- - PEAK
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR4N0526A
23
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CH6_2437MHz
ANT Ant 0(1-A)+Ant 1,NSS1,CDD
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
1054 1050
15 15
FCCPART 15C FCCPART 15C
100 100
1
e i i ok W
525 525
Peak
350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 3348.09 59.07 74.00 -14.93 47.32 3178 7.04 37.07 10.80 218 360 PEAK 1 2437.00 118,57 --ssev ooeeee 97.98 3237 7.18 36.96 le.60 218 360 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1054 1050 f
15 15
100 100
FCCPARTA5C (AVG)
525 T 525 |
Av \/’_/’J/J
) 350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.69 46.85 54.00 -7.15 3459 32.20 7.01 37.05 10.60 218 360 AVERAGE 1 2437.00 100,63 ----vv -=nem- 88,04 32.37 7.18 36.96 le.60 218 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C92 of C176
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swamranas. FCC TEST REPORT Report No. : FR4N0O526A

Pol. Horizontal Fundamental

: 44!Level (dBuVim)

|
\ FCC PART15C]

Peak Blank

U4 5 164, 16, 8. 10
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 24B451 59.00 74.00 -14.98 46.14 3247 7.6 3685 1060 1B 360 PEAK

: 44!Level (dBuVim)

FCC PART 15¢ (AVG)
N e 1
Avg ™ Blank

U4 5 164, 6. 8. 10
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 249951 46.45 5400 -7.5 33.53 3148 7.7 3683 1080 218 360 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C93 of C176
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ssomonas. FCC TEST REPORT

Report No. : FR4N0526A

23
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CH6_2437MHz
ANT Ant 0(1-A)+Ant 1,NSS1,CDD
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 1
1054 1050
15 15
FCCPART 15C FCCPART 15C
100 1 100
525 525
Peak
350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1386.83 64.24 7400 -9.76 52.82 32.17 7.10 37.05 10.60 308 69 PEAK 1 2437.00 117,88 ----vv -onee- 105,29 32,37 7.18 3696 le.60 300 69 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
1054 1050
15 15
100 100
1 FCCPARTA5C (AVG)
525 525
Av \_/_’_‘,_/-——/—"/MN
) 350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 21388.91 52.44 54.00 -1.56 40.20 32.19 7.10 37.05 10.80 308 69 AVERAGE 1 2437.00 107,28 ----vv -=nee- 9.5 3238 7.19 36.95 le.00 300 69 AVERAGE
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swamranas. FCC TEST REPORT Report No. : FR4N0O526A

Pol. Vertical Fundamental

: 44!Level (dBuVim)

FCC PARTA5C]

Peak Blank

U4 5 164, 16, 8. 10
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 8668 67.27 7400 -6.73 5438 3147 7.6 3684 1000 3@ 69 PEMC

: 44!Level (dBuVim)

Mvwv\

AYAYAYS 1| FCCPART15C (e

i e PR

Avg Blank

U4 5 164, 6. 8. 10
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 MB46 5255 54.00 -1.45 39.67 3247 7.16 36.85 1000 308 69 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C95 of C176
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ssamanas. FCC TEST REPORT

Report No. : FRANO526A

Pol. Horizontal Vertical
B Level {dBuVim) 1 Level (dBuVim)
113§ 138
915 s
i FCPRTIEC 03
FCCPART15C
[ &
| L 3 FCC PARTHSC (AVG) | FCC PART 15 (48)
| 5
[ N MM 458 1 -
Mﬁ " [Ty, . "
Peak 32! iy - Lo it ka " o
]
Avg 13
1 ki
3000 6000, 9000, 12000. 15000, 18000
Frequency (MHz) 3000 6000. 9000, 1 15000 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read Mt Cable Preamp  hux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  d8 dBwv dB/m 4B A8 A om deg
1 4872.60 53.63 74.00 -20.37 73.67 34.16 11.67 65.87 0.00 180 245 PEAK MHz dBuV/m dBuV/m  dB B dB/m  dB G dB o deg
2 472,80 43.63 5400 -10.37 63.67 34,16 LL.67 65.87 0.00 160 245 AVERAGE 1 4870.00 53.04 74.00 -20.9 73.89 34.16 1167 65.80 @.00 300 114 PEAK
3 7300.80 S51.20 74.00 -22.80 66.67 35.00 14.47 65.14 0.00 186 245 PEAK 1 457000 43.04 54.00 -10.96 63.89 3416 11.67 65.88 @.e0 380 114 AVERAGE
4 7300.60 41.20 54.80 -12.30 56.67 35.80 14.47 63.14 Q.00 100 245 AVERAGE 3 7L6e 48.96 74.80 -25.84 63.87 3578 14.48 65.17 e.ee - -- PEAK
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24

Mode Band Edge - L

2400-2483.5_802.11ax HE40_CH9_2452MHz

ANT Ant 0(1-A)+Ant 1,NSS1,CDD
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
1050 1050
115 15
FCCPART15C FCCPARTHAC
104 1040
1
5255 525 M R e
Peak
10 30
115 115
o 233, 262, paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 362,13 55.65 74.00 -18.35 43.73 3192 7.06 37.06 10.80 272 360 PEAK 1 250,00 106,48 ----vv -=nem- 93.66 3242 7.2 36.9 le.60 22 360 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050 i
115 15
104 100
FCCPART 15 (AVG) FCCPART 15C (AVG)
525 1 525
AV WA,I‘,_AJ ‘\a—m-._,._m»m
) 10 30
115 115
o 233, 262, paiih Lt 140 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 B4LES 43.34 5400 -10.66 3166 3L72 7.3 37.07 1080 772 360 AVERAGE

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 M450.00 96,45 ----nv --eee 83,73 3242 7. 3691 lo.e0 772 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON311
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swamranas. FCC TEST REPORT Report No. : FR4N0O526A

Pol. Horizontal Fundamental

: 44!Level (dBuVim)

05
\ FCC PART15C]

Peak Blank

U4 5 164, 16, 8. 10
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 2483.86 59.86 74.00 -14.14 46.% 3248 7.16 3684 1080 172 360 PEMK

mLeveI(leNhn)
1225
W W
m \
100
\ FCC PART15C AVE)
51.5
’ S
Avg T Blank
30
115
U4 5L 4, U6, 488, 50
Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 4855 46,49 5400 -7.51 33.60 32.47 7.26 36.84 10.80 272 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C98 of C176
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SPORTON LAB.

FCC TEST REPORT Report No. : FR4N0526A

24
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CH9_2452MHz
ANT Ant 0(1-A)+Ant 1,NSS1,CDD
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 1
1054 1050
15 15
FCCPART 15C FCCPART 15C
100 100
1
Lo bt
525 525
Peak
350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 237162 68.42 74.00 -13.58 48.37 32.82 7.08 37.05 10.80 308 69 PEAK T 50,00 112,91 --veev oomeee 10825 32,39 7.8 3693 le.00 300 69 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1050 1050 1
15 15
100 100
FCLC PART 15 (AVG) FCC PART 45C (AVG)
525 525 \*-\-M\____
Av \/_’__,_,_,_—/'/J
) 350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 237061 43.38 54.60 -5.70 36.5 32.82 7.08 37.05 10.80 308 69 AVERAGE 1 5000 103,13 --veev oomeee 99.46 3240 7.20 36.93 le.00 300 69 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C99 of C176
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swamranas. FCC TEST REPORT Report No. : FR4N0O526A

Pol. Vertical Fundamental

: 44!Level (dBuVim)

|
\ FCC PARTA5C]

Peak Blank

U4 5 164, 6. 8. 10
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 248356 65.98 74.00 -8.00 53.08 3247 7.6 3685 1060 3 69 PEAK

: 44!Level (dBuVim)

\ 1 FCCPART 15C AVE)
51.5
i, |

Avg Blank

U4 5 164, 16, 8. 10
Frequency (MHz)

Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 248350 53.19 5400 -0.81 40.31 3247 7.6 3685 1000 308 69 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C100 of C176
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swamranas. FCC TEST REPORT Report No. : FR4N0O526A

Pol. Horizontal Vertical
" Level {dBuVim) 0 Level (dBuVim)
138 1134
8 w5
al ki
& FCC PART15C H FCCIPART 15C
85, 65,
FCE PART 15C (AVG)| FOC PARTIHSC AVG)
08 1 3l 1 )
‘ 2 [ e 1 il
Peak e ) v P w
St 5
3!
Avg "
1 Al
3000 6000. 9000 1 15000, 18000
3000 6000, 9000, 12000, 15000. 18000 Frequency (MH)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux  APos  TPos
I‘“.“t ) Read it Cable Preamp  ux dPos Thos Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Freq Level Line Margin Level Factor  Loss Facter Factor Remark
_— MHz dBuV/m dBuv/m  oB dBW/ dB/m  dB  dB A8 m  deg
thz Bul/m B/ d3 dEV dBfm  dB B deg 1 690400 46,99 7400 701 G780 00 ILTA 6533 000 108 360 PEN
L 4esdo 410 74002654 .17 M08 1L 6.8 008 - P 1 490480 3705 5480 -16.94 ST.E7 408 1174 65.83 0.00 100 360 AVERAGE
1 73600 4341 7400 -30.59 S8.47 /7L 1494 6531 b - - PEX 3 7356.80 43.19 74.08 -30.81 58.5 35.71 14.54 65.31 0.09 --  -- PEAK
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SPORTON LAB.

FCC TEST REPORT Report No. : FR4N0526A

25
Mode Band Edge
2400-2483.5_802.11g_CH2_2417MHz
ANT Ant 0(1-B)+Ant 1,NSS1,CDD
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 1
1054 1050
15 15
il FCCPART,J5C FCCPART 15C
100 1 W v 100
525 525
Peak
350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.82 66.64 74.00 -7.36 5438 32.20 701 37.05 10.80 268 218 PEAK 1 17.00 116,73 --veev ovmeee 10423 32,3 7.15 3699 le.00 260 215 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
1054 1050
15 15
100 100
FCC PARTASLAAYG) FCC PART 45C (AVG)
525 525 MM‘
N A
) 350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 21389.69 45.81 54.00 -5.19 36.55 32.20 7.1 37.05 10.80 268 218 AVERAGE 1 2417.00 107,68 -----v -=--=- 95,18 3234 7.15 36.99 le.00 260 215 AVERAGE
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR4N0526A

25
Mode Band Edge
2400-2483.5_802.11g_CH2_2417MHz
ANT Ant 0(1-B)+Ant 1,NSS1,CDD
Pol. Vertical Fundamenta
" Level (dBuVim) " Level (dBuVim)
1
1225 1225
1054 1050
15 15
A FCCPRR FCCPART 15C
YUIUW W | i
525 525
Peak
350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138670 66.83 74.00 -7.17 54.61 32.17 7.10 37.05 10.80 183 360 PEAK 1 2417.00 122,96 ----vv -=nee- 11848 32,33 7.15 37.08 le.00 183 360 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225 1
1054 1050
15 15
100 100
1 FCCPARTAAC FCCPART 15C (AVG)
525 525
Av \/_,__,_,_-—/—"/_ﬁM/
) 350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 386,44 52,33 54.00 -1.67 40.12 32.16 7.10 37.05 10.80 183 360 AVERAGE 1 17.00 11311 --eeee oomeee 108.63 32,35 7.15 37.00 le.00 183 360 AVERAGE
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SPORTON LAB.

FCC TEST REPORT

Report No. : FRANO526A

Pol. Horizontal Vertical
" Level (dBuVim) 1ygLevel8Buvim)
138 138
74 915
#3 3 FCCPART 150
FCC PART 15C
§ t ® ! i 5 § FCC PART 15C (AVG)
) 4 FCC PART 15C (AVG), d =
} i ’ WP WPV oy
"™ o F \ 2 b
Peak ng——
1 k]
Avg 163
3000 6000, 1 15000. 18000
3000 000, 9000. 1 15000. 18000 Frequency (MHz)
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  Ant Cable Preanp  Aux  APos  TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m  dB dBuV dB/m B B dB  m  deg
Mz dBuv/m dBuV/m  dB dBuV dB/m 0B dB A8 om  deg 1 4834.80 58,52 74.00 -15.48 74.01 34.17 1l.60 6l.26 0.00 166 6 PEAK
1 4834.00 60.40 74.00 -13.60 75.89 34.17 1160 61.26 0.8 180 302 PEAK 2 4834.00 49.81 54.80 -4.19 65.38 34.17 1l.6@ 6l.26 0.0 166 6 AVERAGE
2 4334.80 45.91 54.00 -5.09 6442 3416 1159 6126 B.08 108 302 AVERAGE 3 70518 59.98 74.00 -14.82 79.57 35.60 14.40 60.59 .08 180 281 PEAK
3 7257.80 50.47 74.80 -23.53 6104 35.63 14.41 6O.61 0.0  -- -~ PEAK 4 7251.68 49.66 54.60 -4.34 60.25 35.60 14.40 60.59 0.88 180 281 AVERAGE
4 9661.00 50.44 92.33 -41.89 58.08 36.78 16.77 6119 0.8  -- - PEAC 5966400 3615 89.11 3296 €3.80 3677 1677 6L19 0.0 - - PEKK
5 107980 43.47 7480 -15.53 SL72 .68 19.08 61BL .88 -- - PEMC 6 129106 53.89 74.60-10.11 57.13 38.69 19.08 6LOL 0.00 - - PEK
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SPORTON LAB.

FCC TEST REPORT Report No. : FR4N0526A

26
Mode Band Edge - L
2400-2483.5_802.11g_CH10_2457MHz
ANT Ant 0(1-B)+Ant 1,NSS1,CDD
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 i
1054 1050
15 15
. FCCPART 15C FCCPART 15C
100 ¥ 1 100
£ orsd i
Peak
350 350
115 115
it M5, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2486.26 64.54 74.00 -9.46 5165 32.47 7.26 36.84 10.60 308 4L PENK 1 257,00 115,07 ---nvv oomees 10235 3242 7.21 3690 le.60 300 4L PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
1054 1050
15 15
100 100
o | FCCPART5C AVG) FCCPARTA5C (AVG)
525 ; 525 k-\g_,..__,,_.r
Av v_AJ_,_,’—’/NJ
) 350 350
115 115
it M5, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 8620 49.98 5400 -4.00 37.09 3147 7.6 3684 1000 308 41 AVERAGE

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 2457.00 106,17 ------ -=---- 93,46 3241 7.0 3691 lo.e0 308 41 AVERAGE
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SPORTON LAB.

FCC TEST REPORT Report No. : FR4N0526A

26
Mode Band Edge - L
2400-2483.5_802.11g_CH10_2457MHz
ANT Ant 0(1-B)+Ant 1,NSS1,CDD
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
f225 f225 1
1054 1050
15 15
FCCPART 15C FCCPART 15C
100 1 100
™ it
525 525
Peak
350 350
115 115
it 51, M, M6, 88, 250 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 248554 66.50 74.00 -7.50 53.61 32.47 7.26 36.84 1060 231 B PEAK 1 257,00 121,58 ---svv -vnee- 106.86 3242 7.21 3691 le.oe 231 b PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225 i
1054 1050
15 15
100 100
4| FCCPART 15C AVG) FCCPARTA5C (AVG)
525 e 525 \M"‘M-_u__ﬂ.
Av \_/_f__’—/_"’_/_/w
) 350 350
115 115
it M5, M, M6, 88, 0 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 28688 53.03 54.00 -0.97 40.14 3147 7.6 3684 lowe 3l B AVERAGE

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 2457.08 113,51 -=--vv -oeeee lob.ge 3241 7.1 3691 leee 31 0 AVERAGE
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swamranas. FCC TEST REPORT Report No. : FR4N0O526A

Pol. Horizontal Vertical
1 Leve! (dBuVIm) IMLe\mlmBll\'nn)
138 1138
915 915
o FCCPART 150 "3 FCCPART 150
B 1 3 5 650! 1
§ FCC PART 15C (AVG) N 4 FCC PART 15C (AVG)
ol Y
‘ J AR 488 uW o
- ~ » ' s
Peak 32 5
A 163 163
Vg
3000 6000. 9000, 12000, 15000 18000
Frequency (MHz) 3000 6000. 12000. 15000. 18000
Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux  APos  TPos L
Freq Level Line Margin Level Factor Loss Factor Factor Remark L]".ut . Read  Ant Cable Preamp  Aux APos  Tos
Freq level Line Margin Level Factor Loss Factor Factor Remark
VHz dBuV/m dBuV/m B dBuV dB/m B 4B dB  cm  deg -
1 491808 63.82 74.08 -10.05 79.21 .03 LLT7 6L13 0.0 263 173 PEAK Mz dBu/u dBuy/n  dB dBwV dB/m B A8 B o deg
1 4918.00 SO.66 54.00 -3.34 66.05 34.03 1177 6119 0.00 263 173 AVERAGE 1 4914.00 6139 74.00 -12.61 76.78 3464 1176 6119 0.00 100 312 PEAK
3 TILGG 6111 74.00 -11.89 7267 35.74 14.56 G286 0.80 183 234 PEAK 1491400 49.07 400 -4.93 G446 .04 1176 6119 000 100 312 AVERAGE
4 TILER 5130 5408 -L.70 GL.B6 35.74 14.56 60.85 0.9 103 234 AVERAGE 3 7368.00 SL17 7400 -22.83 6170 3574 14.5 60.85 .80 - -- PEAK
5982600 59.60 92.34 -3L74 66.95 36.95 16.95 625 0.0 -~ -- PEAK 4 983050 S4.67 89.75 -35.08 6.9 36.97 16.95 6125 888 --  -- PEAC
§ 12079.00 56.27 74.00 -17.73 53.20 38.86 19.20 62.99 0.8 - - PEN 5 1280.59 5253 74.80 -21.47 5.6 3.8 19.20 60.99 0.8 - -- PEAK
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SPORTON LAB.

FCC TEST REPORT Report No. : FR4N0526A

27
Mode Band Edge
2400-2483.5_802.11ax HE20_CH2_2417MHz
ANT Ant 0(1-B)+Ant 1,NSS1,CDD
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 i
1054 1050
15 15
FCC PART 15C FCCPART 15C
100 ! 100
1 W
52I5 . ! T F 525
Peak
350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 133131 59.78 74.00 -14.20 48.22 3L.6L 7.00 37.07 10.80 268 215 PEAK 1 2417.00 11538 ---nvv -vnee- 102,81 32,3 7.5 37.08 le.00 260 215 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
1054 1050
15 15
100 100
FCLC PART 1L (AVG) FCCPARTA5C (AVG)
525 T 525
Av \_/_A’_/__’_,_A»/\’/
) 350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138475 47.21 5400 -6.79 35.01 32.15 7.0 37.05 10.80 260 215 AVERAGE 1 2417.00 105,11 --veev oomees 92,63 32,33 7.5 37.00 le.00 260 215 AVERAGE
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SPORTON LAB.

FCC TEST REPORT Report No. : FR4N0526A

27
Mode Band Edge
2400-2483.5_802.11ax HE20_CH2_2417MHz
ANT Ant 0(1-B)+Ant 1,NSS1,CDD
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
{225 {225 !
1054 1050
15 15
N FCCPRRR5C FCCPART 15C
100 1 100
i il odoni b
525 525
Peak
350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MG B BN B B B B o dy
1 B387.61 66.24 7400 -7.76 54.01 32.18 7.10 37.05 10.00 233 152 PEAK 1 2417.00 121,02 ---evv =emee- 108,54 32,33 7.5 37.08 le.ee 233 152 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
1054 1050
15 15
100 100
1 FCCPARTAAC FCCPARTA5C (AVG)
525 525 %_«
AV \_/_’_’_/_//—»/\,—/
) 350 350
115 115
o 2336, 262 Jaii U, 40 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg

1 21389.95 53.66 54.00 -0.34 41.40 32.20 7.01 37.05 10.80 233 152 AVERAGE

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 2417.08 111,55 -=-sv -=eee 99.07 3.3 .05 7.0 lo.e0 733 152 AVERAGE
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SPORTON LAB.

FCC TEST REPORT

Report No. : FRANO526A

Pol. Horizontal Vertical
el B e i)
1138 s
975 a8
#d FCCPART 15C # FCC PART 15C
GF 6:
1‘ 4 FCC PART 15C (AVG) ! FCC PARTA5C (AVG)
o T | RpwpeTon ML“ 3 : \ L " ol
Peak Y Mo 28—
Avg 13 13
300 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPes Uit Read dant Cable Preamp  Awx Kos Thos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level  Line Margin Level Factor Loss Factor Factor Remark
Mo dBul/n dBV/m  dB dB B OB B B o deg Uz dBuU/wdBuv/n B BV dBm dB B B o dg
1 400 S7.00 7480 -17.00 7249 .17 160 6L25 0.00 299 179 PE 1 483400 6.3 7400 -17.68 7181 3417 1160 6126 0.00 182 308 PEMK
1 43400 4769 SABR -6.31 6118 .17 1160 6126 0.0 299 179 AVERAGE 1 433400 47.69 5400 631 63.18 3407 1160 6126 0.60 102 309 AVERMGE
37260.00 5282 74.00 2118 63.38 35.64 14.41 G0.61 0.0 .- .- PEMC 375400 .77 7400 -18.03 56.35 35.62 1400 6B.60 0.0 - - PEAC
& OU6I.BE SAT5 9001 36,16 614D 3676 16.78 6L19 0.80 - -- PEAK 4 %7300 43.66 §7.45 -38.79 5632 36.75 1673 6L19 0.0 - - PEAK
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